XCEARIICCOHRPBTER S BRAICBEDTHCBBLTIEZ W,

Before beginning assembly, please read these instructions thoroughly.

Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant I’emploi!
Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

N
I
I
I
1
1
I
I
I
I
1
1
I
I
I

T )
ma__\\ _

W

©
-

AV TF> REAE i;nwnmw
MAINTENANCE MANUAL Moiorsports

INFERNO NEO ST RACE SPEC readyset (with Syncro KT-201)

1.8 Scale Radio Controlled .25 Engine Powered 4WD Stadium Truck

-
OFKFSEITIBICHBLTHDET, AT FVRAP/—Y DTHRDIRIC
SEICLTLEET W, XU TFHYAPHEITORENLGH L. HELKS
DIRFEES U FUHI—F—BAELTTREAVEGDE LT,

@ This instruction manual follows the model's order of assembly.
Please keep and refer to this manual for maintenance or when
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie
sich bitte an lhren Fachhaendler oder direkt an KYOSHO
Deutschland.

@ Cette notice décrit les différentes phases de montage et de
maintenance du modéle. Pour les utilisateurs peu familier avec le
modélisme, en cas de doute ou de probleme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@ Este manual de instrucciones explica los pasos de montaje del
modelo. Por favor conserve este manual siempre a mano para
realizar un correcto mantenimiento y consultar la lista de piezas a la

\_ hora de cambiar algun repuesto.

\
OX Y TFYRAPN—YRIT BB, EAPERERES SBNKS
ICRZEMIFTIIES W,

@ Take care not to lose parts or screws etc. when performing
maintenance or replacing parts.

@ Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend
der Montage am Modell verlieren.

@Faire attention de ne pas perdre de vis ou autres petites piéces du
chéssis ... En cas de perte, les remplacer immédiatement.

@ Tenga precaucién de no perder ninguna pieza a la hora de realizar
el mantenimiento o de cambiar algun repuesto.

KyOSHD

HE FINEST RADIO CONTROL MODELS

J
HKUPHRDIH, FERMAKEEBETZHENH D ET., *Specifications are subject to change without prior notice!  *Technische Anderungen sind ohne vorherige Ankiindigungen méglich! Pz APm)
*Les spécifications peuvent changer sans préavis! *El fabricante puede modificar los kits sin previo aviso NO 31 683T1

31683T1-MMO1



fthic %3 X %% / ITEMS REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

M TICRERTIER
Tools required

Die notwendigen Werkzeuge
Les outils utilisés
Herramientas necesarias

CAUTION: Handle tools carefully!

WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
:i% IMPORTANT: Maniez les outils avec prudence!

AVISO: Maneje las herramientas cuidadosamente!

f EAT 3 IROMRVICIE. +HERELTES W,

—iRIGTR
TOOLS / Werkzeug
OUTILS / HERRAMIENTAS

FYMA>TWBIR
TOOLS INCLUDED / GELIEFERTE WERKZEUGE
OUTILS FOURNIS / HERRAMIENTAS INCLUIDAS

7oev)—

ACCESSORIES / Zubehor
ACCESSOIRES / ACCESORIOS

WAL YF (1.5mm, 2mm, 2.5mm, 3mm) W+RSA/N— (K. #. )
Hex wrenches (1.5mm, 2mm, 2.5mm, 3mm)

Sechskantschliissel (1.5mm, 2mm, 2.5mm, 3mm)
Clé allen (1.5mm, 2mm, 2.5mm, 3mm

Llaves Allen (1.5mm, 2mm, 2.5mm, 3mm

Kreuzschlitzschraubendreher
Tournevis cruciforme
Destornilladores Phillips

)
)

WoIARYF
Needle Nose Pliers
2.5mm Flachzange
3mm Pinces plates
Alicates de punta fina
B+FLYF

Cross Wrench
Kreuzschlussel m
Clé en croix

Llave de cruz

e

@7 LYFEULTERTEEY,
Can be Used as plug wrench.
Krezenschluessel
Peut-étre utilisé comme clé a bougie.
Puede utilizarse como llave de bujias

==<='0p

W=v/){—
Wire Cutters
Seitenschneider
Pince coupante
Alicate cortacables

|
Awl
Spitzahle
Poingon
Punzoén

Phillips screwdrivers (sizes: L, M, S)

—F )

H/\H=3 Screw Cement / Schraubensicherung
Scissors Frein filet / Fijatornillos
Schere SCREW
Ciseaux No0.96178 ‘CEMENT }

p Tijera @
NI ¢
‘»
BAy5y—F47
Sharp Hobby Knife
Scharfes Bastelmesser

Cutter
Cuchilla de Hobby

B T LREEA

No.96154
KYOSHO AR v LT )L—
KYOSHO Special Glue

N
[ElEe=y:il w
Instant Glue / Sekundenkleber

Colle cyanoacrylate / Pegamento instantaneo @

Wx>0OvyUH

Ay o %A b (F5RE/10cc)
Loctite (Medium Strength / 10cc)
ﬁ% Loctite (mittelstark / 10ml)
@ Loctite (Moyenne / 10cc)
Loctite (Medio / 10cc)
No.36219
SPFHA7TvIU—<—
SP KNIFE EDGE REAMER
REIBAHLE
ALESOIR SPECIAL

HERRAMIENTA TALADRO CARROCERIA

Rubber Cement
Gummi-Kleber
Colle a pneus
Cola de contacto

TAMIARET, BE ~15mmOARBIHNTESZTETT,

No need to pre-drilll Drills neat 1 ~ 15mm holes directly!

Unerl&Blich, nitzlich! Diese Ahle bohrt lhnen 1 ~ 15mm
Lécher, einfach und sauber!

Un must! Permet de faire des trous de 1 ~ 15mm sans
effort! Idéal pour les carrosseries.

]

| OEETEED E
>

Perfora agujeros desde 1 a 15mm.
®eeccsccccccssccccscsccccssscccsssccccscced

M THIDEE (1) /BEFORE YOU BEGIN(1)
BEVOR SIE BEGINNEN(1) / AVANT DE COMMENCER(1) / ANTES DE EMPEZAR(1)

M TORICTROZ EISERLTLLEE W,

Q@I DNAEER 5k, BELERT D,
@y NOABRZHEMND D,
XA—FRB, FENHDE LS, BEWKSH DR
JED Yt T —EHE FTTERCESI W,
QNS RWRDFEL YA X EBEZBRVESICT %0
ZSEICLU THERUEGHSHEIITS,
@TPERZfFHDEEE - - -
WHHHEL THEMRMEES NS ETHDHTL

a0,
U, B@EMNEFTDETHD D EEANENA
KBEHhEI,

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
where the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful not to overly tighten TP screws as the threads may be
damaged.

Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch:

@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau
Ihres Modelles.

@Uberpriifen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhéndler oder an den
Kyosho-Vertreiber in lhrem Land.

@ Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor
dem Einbau mit den Darstellungen in OriginalgréBe in den Baustufen.

@Beachten Sie beim Festziehen einer Treibschraube folgendes:
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht tiberdrehen!

Correct
Richtig
Bon

s

T

ﬂ\\\\\\\\\\\\\\\\\\\\\\\\“

‘ Correcto

Wrong
Falsch
Mauvais
Mal

B

Avant 'assemblage, veuillez lire les points suivants attentivement:

@Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
déroulement et pourrez mieux vous orienter.

@ Vérifiez ensuite le contenu du kit.
Si jamais il y a des piéces manquantes, adressez-vous directement a votre
magazin spécialisé ou au distributeur Kyosho dans votre pays.

@Ne confondez pas les vis et les petites piéces! Vérifiez-les a I'aide des
illustrations dans chaque plage de montage, puis assemblez les.

@Lorsque vous serrez une vis autotaraudeuse:
Serrez jusqu’a ce que la piece a monter soit bien installée. Pourtant, veillez a
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piéce.

Antes de comenzar el montaje, lea atentamente lo siguiente:

@Lea, en primer lugar, este manual para obtener una idea general.
@Compruebe la conformidad de todas las piezas.
Si faltara alguna pieza, contacte con la tienda donde lo adquirio.
No se admitiran reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada
paso.
@A la hora de apretar Tornillos Autorroscantes(TP):
Apriételos firmemente en la pieza donde corresponda.
No intente apretarlos demasiado, ya que podrian deformar la pieza.

2



I THIDEE (2) /BEFORE YOU BEGIN(2)

BEVOR SIE BEGINNEN(2) / AVANT DE COMMENCER(2) / ANTES DE EMPEZAR(2)

FvhCiE, BPREINES EAPIYIE@RDEL < A> TVWEY,

KREW,

This kit contains screws and hardware in different metric sizes and shapes.

on the left side in each assembly step.

BMEAEICIRERTEIS D XITDTHERL THSMHEILTT

Before using them, check the screws on the true-to-scale diagrams

Dieses Kit enthélt Schrauben und Teile in unterschiedlichen metrischen GréBen und Formen. Vor der Montage sollten diese wéahrend jedes Bauschritts
mit den maBstabsgetreuen Schaubildern auf der linken Seite verglichen werden.
Ce kit contient des vis et des pieces de différentes tailles et formes. Avant de les utiliser, vérifiez les vis sur les dessins a échelle réelle a gauche

de chaque étape de montage.

Este juego contiene tornillos y hardware en differente tamano metrico y formas. Antes de utilizarlos, verifique los tornillos en el verdadero escalar
esquemas en el lado izquierdo en cada paso de la asemblea.

@t X DIEFE / SCREWS
Schrauben / VIS / TORNILLOS

@/ \ER@ED Y+ XB / OTHER HARDWARE
Andere Teile / AUTRES / OTROS ACCESORIOS

Ow>

E2 TPEX 3x12mm £ X 3mm TyI¥v—-Fvh E4EUVY
Screw Self-tapping (TP) Screw Screw Washer - Nut E-ring
LK Schraube LK Treibschr LK Schraube Scheibe - Mutter E-Ring E4
Vis Vis TP Vis 3x12mm Rondelle - Ecrou Clips 4mm
Tornillo Tornillo TP Tornillo 3x12mm Arandela - Tuerca Clip E4

ﬂx\\l\\\\\\\\\\\\\\\\\\\\\\! ﬂ\\\\\\\\\\\\\\\\\\\\\\\\\“- ! WJ 3mm 3

‘ ‘f mm 4mm
FrvTER TPHZEZR 12mm
Cap Screw TP F/H Screw o
Inbusschraube SK Treibschraube 5x10mm XY - ~FY>T 5.8mm EOMR—JL
Vis Vis TP F/H 3x12mm S E R Metal Bushing - Ball Bearing ' Pillow Ball
Tornillo allen Tornillo TP F/H F/H Screw Lager - Kugellager - Kugelschraube
SK Schraube Bague Métal - Roulements a billes 9
E Dmgmm Vis FH 3x1omm Casquillo Metélico - Rodamiento Rotule 5.6mm
Tornillo 3x12mm F/H 5mm ’

HSER £y hER — [ )IIIIIIMIIH
Flat Head (F/H) Screw Set Screw 4‘L 3mm 7 N @
SK Schraube Gewindestift ‘1? Q
Vis F/H Vis BTR 12 5.8
Tornillo F/H Prisionero mm -omm
SREEED RN So funktioniert die Bauanleitung: 5
ARED RN 9 ( 5%8Af Example )

How to read the instruction manual:

P COEETHEMN TR E L ZFDBH,
NEBRO LR, RIR. FERE
TFY FROERIE. EREEBRWTEF—

No.MfFFesnTunwEkd, ART7/\—=VY%E
EATEREEF—No.ZSBL T LI,

IBAEATREL DY —IDMEASINT

WET, Y—7ITFER LU THEIZLTEAED
TLEE W, Y=V DFHEIK. &=
DOFICHDET,

: Gives the name of the part being made and

the serial number of steps for assembling.

B: Details the key-number of parts, actual-size

drawings and quantity of parts to use.

: All parts, except screws, are identified by key

Numbers. When purchasing spare parts,
identify the key number of the part required
and cross reference this to the Spare Parts
page, which shows the purchasable spare
parts and the key numbers contained within.

: This instruction manual uses several

symbols. Pay careful attention to them
during construction. Details are given at the
bottom of each page.

: Die Nummer der Baustufe sowie das zu

bauende Teil werden angegeben.

: Teilenummer, Teilename, Darstellung in

OriginalgréBe und Anzahl.

: Die Teilenummer stellt den Bezug zu unserer

Bestellnummer her. Am Ende der
Bauanleitung finden Sie eine Ersatzteilliste,
die zu der Teilenummer die entsprechende
Bestellnummer liefert.

: Diese Bauanleitung verwendet verschiedene

Piktogramme, deren Bedeutungen unten auf
jeder Seite erklart werden.

Comment lire les instruction:

Como leer el manual de instrucciones:  ( Exemple Beispiel

Ejemplo )

1 70y K A>3 /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera X

@5x10mm X% )L
Metal Bushing
Lager
Bague Métal 5x10mm
Casquillo Metalico 5x10mm

Achsschenkstholzen
Vis a fusée
King Pin

A:

B:

C:

Numéro de la plage de montage et le nom de
la piece a assembiler.

Numéro de référence de la piece, nom,
illust-ration en grandeur réelle et quantité utilisée.

Toutes les piéces, exceptées les vis, sont
identifiées par un numéro de référence. Pour
I’achat de pieces de rechange, trouvez ce
numeéro dans la liste pour pieces de rechange
a la fin de cette notice. Toute a la gauche de
cette méme liste, vous trouverez ainsi le
numéro de commande correspondant.

: Cette notice utilise des icones dans les

plages de montage. Référez-vous au bas de
chaque page pour savoir leur signification.

B:

C:

: Indica el numero del Paso y la Parte a ser
montada.
Numero, Nombre de la Pieza, Dibujo a

escala real, Cantidad utilizada.

Todas las piezas, excepto los tornillos vienen
identificadas por un nimero. Para
comprarlas por separado,

mire el numero en la lista de piezas y apunte
la referencia de la columna izquierda.

: Este manual de instrucciones utiliza diversos

simbolos.
Téngalos en cuenta durante el montaje.




FHII TRID;FEE (3) /BEFORE YOU BEGIN(3)

BEVOR SIE BEGINNEN(3) / AVANT DE COMMENCER(3) / ANTES DE EMPEZAR(3)

Erklaerung zu den Symbolen in dieser Anleitung
Liste des symboles a respecter lors du montage:
Pictogramas utilizados en este manual de instrucciones

Symbols used throughout the instruction manual, comprise:

ﬂ SEEEICEDNTVNEY—Y

ER U THII TSR,

EARUC L SICHEIZITS,

AIENY B & SICHEIIT S,

Pay close attention here! Assemble left and right sides the same way. @-‘: Ensure smooth, non-binding movement when assembling.
Vorsicht! Wichtiger Hinweis! Bauen Sie eine linke und eine rechte Seite. ’ Das Teil muB sich leicht bewegen lassen.
Attention! Avis important! Assemblez le cété gauche comme le cété droit. La piéce doit pouvoir pivoter autour de la vis.
Preste atencion. Realice el montaje de igual forma en ambos lados. Asegurese que la pieza se mueve suavemente.
, BifREEAITEET 5. ik, ) HSODIRICHIIT S,
Apply instant glue (CA glue, super glue). Temporarily tighten. \@ Assemble in the specified order.
) CA Verwenden Sie Sekundenkleber. Vorlaufig festziehen. @’ In der angegebenen Reihenfolge zusammenbauen.

Collez avec de la colle cyanoacrylate.
Apliqgue pegamento cianocrilato

JLRESAITEET 5.

Apply rubber type glue.
Gummikleber.

Collez avec de la colle a caoutchouc.
Aplicar cola de contacto.

Vissez temporairement.
Apriete de manera provisional.

XYOYIHEES,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

2ty MEIZTZ (B),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefialadas.

TR ZED, [ Izhvy b33, RE,

Apply grease. Cut off shaded portion. True-to-scale diagram.
Fetten. Schneiden Sie die schraffierten Flachen heraus. MaBstabsgetreue Darstellung.
Graissez. Coupez la partie grisée. lllustration a I'échelle.

Aplicar grasa.

E N @ 5] BN

Corte la zona oscurecida.

Dibujo a tamafo real.

A Ammo 2mmON%ZH 1+ % (Bl) A RDENY T B,
Must be purchased separately! Drill holes with the specified diameter. ~ Cut off excess.
Das Teil ist nicht im Bausatz enthalten! 2mm Bohren Sie Lécher im angegebenen @. Uberschiissiges Material abschneiden.

Doit étre acheté séparément!
Debe comprarse por separado.

Percez des trous dans le @ indiqué.
Perfore agujeros con la medida indicada.

Coupez 'excés.
Corte el sobrante.




7 %% | Differential / Gear Differential | [,

)
Différentiel / Diferencial -

@® (7avk/UVH)
For front and rear)

Z7avk/U¥A
For front and rear

©)

4x4mm v FEZR
Set Screw
Gewindestift
Vis BTR 4x4mm
Prisionero 4x4mm

[ ;

(®6mm O >
O-ring
O-Ring

.

Q e
(t>v%—H

Flat surface
abgeflachte Seite
Méplat

Superficie plana

Joint thorique

(B8 x 16 x5mm RF7 U2
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

{4 x10mm ¥ L
Shim
Unterlegscheibe
Rondelle de callage

@®26x14mm ¥+ 7 b~ (8B)
Shaft (Black)
Welle (Schwarz)
Axe 2.6x14mm (Noir)
Eje 2.6x14mm (Negra)

Pour l'avant et l'arriére)
Delantero y Trasero)

?\ 4x4mm

(
(
(vorn & hinten)
(
(

)
(For center)
(Mitte)
(Pour le centre)
(Central)

M

vorn & hinten
Pour l'avant et l'arriére
Delantero y Trasero

Y5 —H
For center

Mitte

Pour le centre

Central

o
§\ —

— 3
N\ J
— » . . . . > ! > -
7“7=\=17 / Differential / Gear Differential ®\@ ,:70?”/0”'; ;Kj ZE :_Z//’? tFﬁ
seen . . . or center
Différentiel / Diferencial * X vorn & hinten X Mitte
Pour l'avant et |'arriere Pour le centre
Delantero y Trasero Central
ZOY LA/ Yy —H
Front / Center
Vorne / Mitte #5000
Avant / Pour le centre
Delanteros / Central
UV F
N Rear
® (7av /YUY Hinten #5000
(For front and rear) Arriere
(vorn & hinten) Trasreos
(Pour l'avant et l'arriere) _
(Delantero y Trasero) TIAALI No.96753

(BEv%—H)
(For center)
(Mitte)

(Pour le centre)
(Central)

3x12mm TPHZE X
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x12mm
Tornillo 3x12mm TP F/H

o

(58 x 16 x5mm RF7 U
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

3

®26x14mm ¥+ 7~ (8)
Shaft (Black)
Welle (Schwarz)
Axe 2.6x14mm (Noir)
Eje 2.6x14mm (Negra)

®6mm 0U>
O-ring
O-Ring
Joint thorique
Junta Térica

(2> 5 —H)
(For center)
(Mitte)
(Pour le centre
(Central)

Qil for Differential
Differential-Oel
Huile de différentiel
Aceite diferenciales
(Z7Av ~/UVH)
(For front and rear)
(vorn & hinten)

(Pour l'avant et l'arriére)
(Delantero y Trasero)

@ 3x12mm
9

o)

&

\%

N N
N Z\
=9

#3000

3x12mm

)

2ty hMEIZTS (A1),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent quindiqué.

Repita las veces sefialadas.

B %5 DIEICHEII TS,

Bl Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

X billl- YN TR ZED,
Must be purchased separately! Apply grease.
Das Teil ist nicht im Bausatz enthalten! Fetten.
Doit étre acheté séparément! Graissez.

Debe comprarse por separado. Aplicar grasa.

5




3 )£+ 7R v & X / Rear Gearbox / Hintere Getriebegehause| [OM
Carter de différentiel arriere / Caja de transmision Trasera ©)

v
Rear Differential
Hintere Gear Differential
Différentiel Arriere

Diferencial Trasera

M EEZT, NV IvYa1%HRES D, 4x25mm
Adjust the backlash with the shims.
Zahnflankenspiel mit Distanzscheiben justieren
Ajuster I'entre-dents avec les rondelles.
Ajuste la holgura con las arandelas.
4x25mm TPYSER 4x20mm TPHYSER 1913x16x0.15mm YA (EThick) ()8 x16x5mm ~F >4
TP F/H Screw TP F/H Screw @013 x 16 x 0.3mm ¥ A (# Thin) Ball Bearing
SK Treibschraube SK Treibschraube Shim Kugellager
Vis TP F/H 4x25mm Vis TP F/H 4x20mm Unterlegscheibe Roulements a billes
Tornillo 4x25mm TP F/H Tornillo 4x20mm TP F/H Rondelle de Ca”age Rodamiento
,,,,,, 2 I Arandela

- E5RHICEY N\NEXZEET %0

Firmly tighten the set screws onto the flat spots.

Ziehen Sie die Gewindestifte auf die ab-geflachten
Flachen fest.

Vissez les vis type BTR sur les méplats.

Apriete los prisioneros firmemente en las partes
planas del eje.

4 )71 7R v & X / Rear Gearbox / Hintere Getriebegehéuse
Carter de différentiel arriere / Caja de transmision Trasera

4x15mm TPEX
TP Screw
LK Treibschr
Vis TP 4x15mm

Tornillo 4x15mm TP
ﬂm\\\\\\\\\\\\\\\\\w fffffffffffff 2

OPERPAY AL
Joint Cup (L)
Getriebeausgang (L)
Noix de cardan (Longue) g5y 4mm tv kEX
Vaso Salida Palier (L) Set Screw

1 Gewindestift
Vis BTR 5x4mm
————————————— 1 Prisionero 5x4mm

@,// 5x4mm

4x15mm

HESOIRICHEIITS, TURZR5, XYOVIHEES,

Bl Assemble in the specified order. Apply grease. Apply threadlocker (screw cement).
In der angegebenen Reihenfolge zusammenbauen. Fetten. Verwenden Sie Schraubensicherungslack.
Assemblez dans I'ordre indiqué. Graissez. Appliquer du frein filet.
Realice el montaje en el orden indicado. Aplicar grasa. Aplique liquido fijatornillos.




5 >+ >— / Chassis
Das Chassis / Chassis / Chasis

4x15mm TP ZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x15mm

[[ Tornillo 4x15mm TP F/H
,,,,,,,,,,,,,,, 4

4x15mm

70Oy kYR ¥ X /Front Gearbox / Vorderes Getriebegehduse
Carter de différentiel avant / Caja de transmision Delantera ©)

O h~T7
Front Differential
Vorne Gear Differential
Différentiel Avant
Diferencial Delantero

- REEEZT, N\v ISy a1%RET 3,
Adjust the backlash with the shims.
Zahnflankenspiel mit Distanzscheiben justieren
Ajuster I'entre-dents avec les rondelles.

Ajuste la holgura con las arandelas.

4x20mm (TPHY S E'R)
(TP F/H)

4x20mm

4x20mm TPHYZEX 4 x20mm TPEX 1913 x 16 x 0.15mm /s (& Thick)

TP F/H Screw TP Screw 13x 16 x 0.3mm ¥ L (% Thin)
SK Treibschraube LK Treibschr Shim
Vis TP F/H 4x20mm Vis TP 4x20mm Unterlegscheibe

Tornillo 4x20mm TP

Tornillo 4x20mm TP F/H
ﬂx\\\\\\\\\\\\\m\\\m\wm ———————— »

s

Rondelle de callage
Arandela

(B)8x16x5mm 7YV
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

W 7S DIEICHAII T 5, TR ZED,
Bl Assemble in the specified order. Apply grease.
In der angegebenen Reihenfolge zusammenbauen. Fetten.
Assemblez dans I'ordre indiqué. Graissez.

Realice el montaje en el orden indicado. Aplicar grasa.




7 70Oy hF£v7/Rw T X /Front Gearbox / Vorderes Getriebegehéuse
Carter de différentiel avant / Caja de transmision Delantera

> ESRHEICEY N\NEXRZEET %,
Firmly tighten the set screws onto the flat spots.
Ziehen Sie die Gewindestifte auf die ab-geflachten Flachen fest.
Vissez les vis type BTR sur les méplats.
Apriete los prisioneros firmemente en las partes planas del eje.

4x20mm
4x20mm
5x4mm v hEX 4x20mm TP ER @yYar>yhhy 7L
Set Screw TP F/H Screw Joint Cup (L)
Gewindestift SK Treibschraube Getriebeausgang (L)
Vis BTR 5x4mm Vis TP F/H 4x20mm Noix de cardan (Longue)

Prisionero 5x4mm Tornillo 4x20mm TP F/H Vaso Salida Palier (L)

>+ ¥— / Chassis
Das Chassis / Chassis / Chasis

4x15mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x15mm
Tornillo 4x15mm TP F/H

| s

4x15mm m

XIOvIHZED, ﬂ{&ﬂ:d’)o

Apply threadlocker (screw cement). Temporarily tighten.
Verwenden Sie Schraubensicherungslack. Vorlaufig festziehen.
Appliquer du frein filet. Vissez temporairement.
Aplique liquido fijatornillos. Apriete de manera provisional.




% —F+ 7Ry ¥ X /Center Gearbox / Die mittlere Getriebegehéuse
Carter de différentiel central / Caja central

3x12mm

TJL—FFv U/~
Brake Caliper
Bremssattel
Plaquette de frein
Zapata freno

Center Differential
Mitte Gear Differential
Différentiel Centre
TL—F/0y R (B) Diferencial central
Brake Pad (Black)
Bremsbelag

Garniture de frein (Noire) 3x12mm EX
Zapata freno (Negra) Screw
LK Schraube

Vis 3x12mm
w Tornillo 3x12mm
ﬂI||||||||||||||||||||||| ffffffffffffffff 4
4

approx. 7mm
ca. 7mm

©
O #7mm
©

environ 7mm

o } aprox. 7mm

1 O Y% —F+Rv U X /Center Gearbox / Die mittlere Getriebegehéduse
Carter de différentiel central / Caja central

¥ W) IFERFTBEL TWEE Ao
Q) ORGO4%E HEHWKH L 2E L\,
is not sold separately.

urchase ORGO04. iy
Teil @0 ist nicht einzeln erhaeltlich,

bitte verwenden Sie Teil , ORG-04. 0 0
La piece @) n'est pas vendue

séparément. Acheté ORG04
@ no se vende por separado

Adquiera (@) ORGOA4.

e0ccccccccccccccccccccne,
®ecc0cc0cc00000000000000°®

3x6mm

4x15mm  4x15mm

114mm (RLY)
(Long)
(Lang)
(Longue)
(Largo)

4x15mm TPHZERX  3x6mm HSER
TP F/H Screw F/H Screw
SK Treibschraube SK Schraube
Vis TP F/H 4x15mm Vis F/H 3x6mm

Tornillo 4x15mm TP F/H Tornillo 3x6mm F/H
D - 4 Dmm ———————————— 4

o ERU THEII TS,
=Ml Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

JLREBAITEET 5. X billl- YN
& Apply rubber type glue.
Gummikleber.
Collez avec de la colle a caoutchouc.
Aplicar cola de contacto.

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.




1 1 Y+ %> ){—Z T — /Rear Shock Stay / Hintere Dampferbriicke
Support amortisseurs arriere / Soporte amortiguadores trasero

VRN

Holes for mounting.
Dieses Loch verwenden
Trous pour le montage.
Agujeros a utilizar.

3x10mm

3x10mm Fv+v TR 3x8mm TPEX
Cap Screw TP Screw
Inbusschraube LK Treibschr
Vis Vis TP 3x8mm
Tornillo allen Tornillo 3x8mm TP
i S | 4
4x10mm EX 3x12mm TPE X
Screw TP Screw
LK Schraube LK Treibschr
Vis 4x10mm Vis TP 3x12mm
; Tornillo 4x10mm Tornillo 3x12mm TP
(-~~~ s (oo 2

1 2 D« > AT — [/ Wing Stay
Heckspoiler-Halterung / Support aileron / Soporte alerén

3x15mm

(@
-
» EXDERICER.

Note the types of screws !

Auf verschiedene Schraubentypen
achten !

Vérifier bien le type de vis a utiliser !

Fijarse bien en los diferentes tipos

de tornillos

4x15mm

3x15mm

3x15mm TPE X 4x15mm TPE X 4x20mm EX

TP Screw TP Screw Screw

LK Treibschr LK Treibschr LK Schraube
Vis TP 3x15mm Vis TP 4x15mm Vis 4x20mm
Tornillo 3x15mm TP Tornillo 4x15mm TP Tornillo 4x20mm

(o« | jopns -2 () IO 2

4x20mm

= JER U THIZI TSR, %EEIEIUJ:’BLZ%HIZTéo
=8 Pay close attention here! Assemble left and right sides the same way.
Vorsicht! Wichtiger Hinweis! Bauen Sie eine linke und eine rechte Seite.
Attention! Avis important! Assemblez le c6té gauche comme le cété droit.
Preste atencion. Realice el montaje de igual forma en ambos lados.

10




U7 A2 3 [ Rear Suspension / Hintere Aufhdngung @& fiIF

Suspension arriere / Suspension Trasera For Right »RON—7
Rechts Marked “R”
Drolte R links markiert
Al
.FEJI:\JEEft »>LONY—D Derecho Maqué “R”

Links Marked “L” "R" derecha

Gauche L Iinks’rrla,r’kiert

Izquierda Marque “L

"L" derecha

ceccesccscceccescesccsscessesccsccony
O3 i3/ t—VIREEL TLE A,
IST19-525%FHBENKRHEE W,
is not sold separately.
Buy IS119-52.5.
Teil ist nicht einzeln erhaeltlich,
bitte verwenden Sie Teil IS119-52.5.
La piéce (38) n'est pas vendue
séparément. Acheté 1S119-52.5.
no se vende por separado
Adquiera 1IS119-52.5.

B®8x16mm X7 U @93 x54.5mm ¥+ 7 (8) G)2.6x17mm ¥+ 7k
Ball Bearing Shaft (Black) Shaft
Kugellager Welle (Schwarz) Welle
Roulements a billes Axe 3x54.5mm (Noir) Axe 2.6x17mm
Rodamiento Eje 3x54.5mm (Negra) Eje 2.6x17mm

i 11— 2
( j ,,,,,,,,,, 5 ‘
5x4mm Ty hEX
) smm 7 /N:t Set Screw
Mutter Gewindestift

v Vis BTR 5x4mm
crou Prisionero 5x4mm

~ Tuerca 3mm
© g ! [ e 2 Vﬂ

o N S N H B .
1 4 U A>3 / Rear Suspension / Hintere Aufhangung 2
Suspension arriere / Suspension Trasera X

@) 7.8mm R—JLT> R (L) #7 16mm
Ball End (L) Kugelpfanne (L) approx. 16mm
Chape (L) Rétula (L) ca. 16mm
environ 16mm
© = 3
,,,,,,,,,, :

@D5x38mm FYrALOwYR
Adjust Rod Gestaenge

P M)
Biellette réglable  Tirante ajustable @
S R @ > SVOBBANERY,

@ The Side with groove is reverse screw.

Die markierte Seite hat ein Linksgewinde.

Le cbté avec le déport est le pas inversé.

V ERRAU &S IKEIT 3, El lado con la muesca es el lado con
Assemble left and right sides the same way. rosca inversa.
Bauen Sie eine linke und eine rechte Seite. \ J

Assemblez le coté gauche comme le coté droit.

Realice el montaje de igual forma en ambos lados.

W =5 ORI T, EE {R1ES, 2 2ty MAZ TS (), R, [ a EEU TR TS,

Assemble in the specified order. Temporarily tighten. Assemble as many times as specified. True-to-scale diagram. d Pay close attention here!
In der angegebenen Reihenfolge zusammenbauen. Vorlufig festziehen. Sooft wie angegeben zusammenbauen. MaBstabsgetreue Darstellung. Vorsicht! Wichtiger Hinweis!
Assemblez dans I'ordre indiqué. Vissez temporairement. Assemblez aussi souvent qulindiqué. lllustration a I'échelle. Attention! Avis important!
Realice el montaje en el orden indicado. Apriete de manera provisional. Repita las veces sefialadas. Dibujo a tamafio real. Preste atencion.

11




1 5 Y5 X2 3> /Rear Suspension / Hintere Aufhangung
Suspension arriere / Suspensién Trasera

@4 x74mm ¥+ 7
Shaft Welle
Axe 4x74mm  Eje 4x74mm

I Il

3x1I0mm*vvy7EX  EIEUVT(B) @) 7.8mm ERR—)L

Cap Screw E-ring (Black) Flange Ball
Inbusschraube E-Ring (Schwarz) Kugel m. Bund
Vis Clips (Noir) Boule épaulée
Tornillo allen

Clip (Negra) Roétula biselada
o RSN

AR
For Left
Links
Gauche
Izquierda

&I
VER VAN For Right
Holes for mounting. Rechts
Diese Bohrungen verwenden Drolte
Trous pour le montage. Derecha

Aguijeros a utilizar.

N

1 6 Y X~R> 3 3> /Rear Suspension / Hintere Aufhangung
Suspension arriere / Suspension Trasera

VNN

Holes for mounting.

Diese Bohrungen verwenden
Trous pour le montage.
Agujeros a utilizar.

@®3x25mm A7 Ja1—EY @7.8mm VI/NfFR—)L
Screw Pin Ball
Schraubachse Kugel
Vis Rotule 7.8mm

Tornillo Pasador I:O:I Rotula 7.8mm
,,,,,,,,,,,,,,,,,,,,, 2

oW =S DIRICHEII T2,

Bl Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

%EEIEIUJ:’BLZ%HEZT%;O

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

) —
P B L TR T

=Ml Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

12




)7 X7 E S+ t— / Rear Stabilizer / Stabilisator, hinten

Barre anti-roulis arriere / Barra Estabilizadora Trasera

®5.8mm R—JL
Ball Kugel

3x15mm EX
Screw LK Schraube
Vis 3x15mm  Tornillo 3x15mm

Rotule Roétula
@ ”””””””””””” 2 «\lllllllllll||||||||||l||||l|| fffffffffffff 2

®RYER=IL(8)
Stabilizer Ball (Black)

3x10mm v hEX
Set Screw
Gewindestift
Vis BTR 3x10mm
Prisionero 3x10mm

([®5.8mm R—JLT> R (S) D ------

i Ball End (S
Stabi-Kugel (Schwarz) Kuge|pfa,(m)e (S)
Rotule de B.A.R. (Noire) Chape (S)
Rotula (Negra) Rotula (S)

o . QL

»EOALTHERLET,
Useitasitis.

Montieren, wie dargestellt.
Assembler comme indiqué.
Instalar tal y como se muestra.

3x15mm

Ve =)

A
N7

=

3x3mm v hEX

3x4mm v hEX

Set Screw Set Screw
Gewindestift Gewindestift

Vis BTR 3x3mm Vis BTR 3x4mm
Prisionero 3x3mm Prisionero 3x4mm

Tornillo 2.6x8mm TP F/H
2 [ 4

2.6x8mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 2.6x8mm

2.6x8mm

= ERL THITSA.
=Bl Pay close attention here!

. %S OJEICELT %,

Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

Bl Assemble in the specified order. V
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

EARRU & SICHEITS,

o [REERCENSL WA E:H
Assemble left and right sides the same way. Kl Ensure smooth, non-binding movement when assembling.
Bauen Sie eine linke und eine rechte Seite.

Assemblez le coté gauche comme le c6té droit.

Realice el montaje de igual forma en ambos lados.

Das Teil muB sich leicht bewegen lassen.
La piece doit pouvoir pivoter autour de la vis.
Aseglrese que la pieza se mueve suavemente.

13



1 8 >+ — / Chassis
Das Chassis / Chassis / Chasis

3x10mm TPHZEXR
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

3x18mm TPEX
TP Screw
LK Treibschr
Vis TP 3x18mm
Tornillo 3x18mm TP

3x10mm

70> k%> )\—Z 75— /Front Shock Stay / Vordere Dampferbriicke (> DORIFEATE=E Ao )
Support amortisseurs avant / Soporte amortiguadores delantero These holes cannot be used.
Diese Bohrungen dirfen nicht
verwendet werden.
Ne pas utiliser ces trous.
No utilizar estos agujeros.
IR .
3x10mm Holes for mounting. e
Diese Bohrungen verwenden ¢)
Trous pour le montage.
Agujeros a utilizar
J

3x12mm TPEX 3x10mm F+rv7EZX  4x10mm EX %>4X1Omm
TP Screw Cap Screw TP Screw
LK Treibschr Inbusschraube LK Treibschr
Vis TP 3x12mm Vis Vis TP 4x10mm
Tornillo 3x12mm TP Tornillo allen Tornillo 4x14mm TP 4x10mm
(N Y TR =1 A AN 0AVACX LA P '
| e 2 (Emmmm i 4 axi2mm
3x12mm

G FRUTHIZI TSR,
=Ml Pay close attention here!
Vorsicht! Wichtiger Hinweis!

V EERU LS ITHEIT S,
Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.

Assemblez le cété gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

Attention! Avis important!
Preste atencion.

14




20 70y Y ARY 2 3 /Front Suspension / Vordere Aufhangung ®\@
Suspension avant / Suspension Delantera *

4x10mm

4x10mm FvyTER G926 x17mm ¥+ 7 k >ROY—%
Cap Screw Inbusschraube Shaft Marked “R”
Vis  Tornillo allen Welle

R links markiert

,,,,,,,,,,,,, 4 Axe26x17mm | @A Marqué “R"
Eie 2.6x17mm For Right  "R" derecha
N I 2 Rechts
(®)8x16x5mm N7 Yy . Drolte
Ball Bearin 5x4mm Y hEXR
9 Derecha

Kugellager Set S.crew.
Roulements a billes Gewindestift

Rodamiento Vis BTR 5x4mm

Q S
2 )
O)| |+ B R

FyOILhS— Viarked L
Knuckle Collar - L links markiert
Lager ) ’ ) 7 Marqué “L”
Bague épaulée de fusée 1 @A "L" izquierda
Casquillo " For Left
| Links
@ ”””” 4 I Gauche
| lzquierda
I
2 1 70y Y A>3 /Front Suspension / Vordere Aufhangung ®\@ pam o)z
Suspension avant / Suspensién Delantera a* EPVk'-e“
inks
Gauche

I Izquierda
For Right
Rechts
Drolte
Derecha

E2.5

Top Oben
Haut Parte superior

E2.5 >
\@/r
(6

vl

1)~/ N N
S e o,y @3xsBmm > 7 : D4 No.1-554012 4x12mmaty hER%E T
E-Ring (Silber) Welle : ﬁfﬁ?’é CESREMNTREICEDET, Bottom Unten. o
Clips (Argent) Axe 3x38mm By using Part No.1-S54012 4x12mm Set Screw, Bas Parte inferior -
Clip (Plateado) Eie 3x38mm adjustments for the ground clearance can be made. S :
@ 777777777777 4 ! : Bei Verwendung der 4 x 12 mm Gewindeschraube > ERREEA
li n: (Art.-Nr. 1-854012) kann die Bodenfreiheit justiert werden. For adjusting the
E3 EUVH(R) T 2 : Il est possible d'ajuster la garde au sol en utilisant ground clearance.
E-ring (Black) 4x74mm Vv T K~ les vis 4x12mm (#1-554012). Zur Justierung der
E-Ring (Schwarz) Shaft : Utilizando la pieza No. 1-S54012 Tornillo Prisionero Bodenfreiheit. :
Clips (Noir) Welle : 4x12mm, podré realizar ajustes en la altura Réglage de la garde au sol. :
Clip (Negra) Axe 4x74mm con respecto al suelo. PAra ajustar la altura. .
@ EJe AXTAMM = | eeceecccccccsccccccsccsesttscsccsesccscsesscsessestsscsessssessssessssesnone *
fffffffffff 4
[ il Vs
ffffffffff 2
~o) ESOIBICHEI TS, V EARU &S ITHEITS, *YOyIHEES, X R R
Assemble in the specified order. Assemble left and right sides the same way. Apply threadlocker (screw cement). Must be purchased separately!
In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Verwenden Sie Schraubensicherungslack. Das Teil ist nicht im Bausatz enthalten!
Assemblez dans l'ordre indiqué. Assemblez le c6té gauche comme le c6té droit. Appliquer du frein filet. Doit étre acheté séparément!
Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Aplique liquido fijatornillos. Debe comprarse por separado.

15




22 70Y MY ARY 2 3 [ Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantero

76.8mm VIR —IL

pal > SVDBDHNER T,
uge The Side with groove is reverse screw.

Rotule 6.8mm

[[II Roétula 6.8mm
,,,,,,,,,,,,,,,,,,,,,,, 2

E25 EVUY Y (8R)
E-ring (Silver)
E-Ring (Silber)
Clips (Argent)

Clip (Plateado)
R ;
®#6.8mm R—JLT> R

Ball End
Kugelpfanne
Chape
Roétula

o=

@)5x22mm FYv AROYR
Adjust Rod
Gestaenge
Biellette réglable
Tirante ajustable
2 #97mm
approx. 7mm
ca. 7mm
environ 7mm
aprox. 7mm

Die markierte Seite hat ein Linksgewinde
Le cété avec le déportest le pas inversé.
Lado con rosca inversa.

@3 x 40mm ¥+ 7 k (8)
Shaft (Black)
Welle (Schwarz)
Axe 3x40mm (Noir)
Eje 3x40mm (Negra) (

o 1l

@3x25mmRAY YU 1—EY
Screw Pin
Schraubachse
Vis
Tornillo Pasador

i — -

-
(1) k/ % s, W OW
}\ (e ‘g\,ﬁ)‘;§‘;\3)\»)
° —( \ =

N

2ty MEIZTS (A1),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces sefialadas.

X2

OW 25 DIRICHEZ TS,
Bl Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.

Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

R,

True-to-scale diagram.
MaBstabsgetreue Darstellung.
llustration a I'échelle.
Dibujo a tamafio real.

% EARU LS ICHEILTS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le coté droit.
Realice el montaje de igual forma en ambos lados.

(2 ERU T TS,
=8l Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

16



23 70> b X E S A — /Front Stabilizer / Stabilisator, vorn
Barre anti-roulis avant / Barra Estabilizadora Delantero

®5.8mm R—JL 3x14mm E 2 3x10mm v hEZ
Ball Screw Set Screw
Kugel LK Schraube Gewindestift e N
Rotule Vis 3x14mm Vis BTR 3x10mm 188
Roétula Tornillo 3x14mm Prisionero 3x10mm 3
O 2 (o - 24101 PR 2 . >0
N ~
B ) AT KL T
Kugelpfanne (S) Stab!llzer Ball _(Sllver) < ~ =
Chape (S) Stabi-Kugel (silber) @)
Rotula (S) R(?tule de B.A.R. (Argent) W
O_. . Rétula (Plateada) T 3x10mm
- .I 77777777777777777777 2 @\@
3x25mm TPEX
TP Screw ~ <
LK Treibschr
Vis TP 3x25mm
Tornillo 3x25mm TP
4

3x14mm

3x3mm v hEX 3x4mm v hEX 2.6x8mm TPHZEX
Set Screw Set Screw TP F/H Screw
Gewindestift Gewindestift SK Treibschraube
Vis BTR 3x3mm Vis BTR 3x4mm Vis TP F/H 2.6x8mm
Prisionero 3x3mm Prisionero 3x4mm Tornillo 2.6x8mm TP F/H
”””””””””” 2 T2 DW4 2.6x8mm
BWR =S DIRICHIIT 3, VEEIEIUJ:’BLZ%EIZT%JO o AEYTSDLSICHIITS,

Bl Assemble in the specified order. Assemble left and right sides the same way. El Ensure smooth, non-binding movement when assembling.
In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Das Teil muB sich leicht bewegen lassen.
Assemblez dans I'ordre indiqué. Assemblez le c6té gauche comme le c6té droit. La piece doit pouvoir pivoter autour de la vis.
Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. AsegUrese que la pieza se mueve suavemente.

17




24 ¥ ¥ ¥— / Chassis ®\@
Das Chassis / Chassis / Chasis *

4x15mm

~C %/ 3x10mm
3x10mm TP l:Z (€:2)) 4x15mm
TP Screw (Silver)
LK Treibschr (Silber) N _
Vis TP 3x10mm (Argent) Q> oL EALTES,
Tornillo 3x10mm TP (Plateado) Remove these screws and retighten after installing @
‘ Schrauben entfernen und nach Montage von @ wieder festziehen.
DO - - - - - 1 : . . R -
Retirer ces vis et les revisser aprés avoir installer @
Afloje estos tornillos y apretarlos después de instalar @

25 Y5 —F¥Rv ¥ X/ Center Gearbox / Die mittlere Getriebegehduse
Carter de différentiel central / Caja central

3x3mm Y hER
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

3x 10mm TPE X ($R)
TP Screw (Silver)
LK Treibschr (Silber)
Vis TP 3x10mm (Argent)
Tornillo 3x10mm TP (Plateado)

ﬂ\\\\\\\\\\\\\\\\\\m —————————————— 4

»EWNEDZER,
Use thick one.
I Dicke beachten!
A Utiliser I'entretoise épaisse.
Utilizar el grueso.

oW =5 DIEICHHII TS,

Bl Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

18




26 ATF Yy | Steering
Lenkung / Direction / Direccidn

» A= (CER,

Long
AN Lang
Short  Longue 4x10mm
Kurz
Courte

Corto

Note the direction.

Metal Bushing

Lager

Bague Métal 6x10mm
Casquillo Metélico 6x10mm

Einbaurichtung beachten.

Notez le sens.
®6 x 1omm X5l Fijarse en el dibujo.

—————— 2
@ |:| @®RAFTF YT NT—

. Steering Collar
4x10mm EX Lager
Screw Entretoise
LK Schraube

Casquillo direccion

Vis 4x10mm
: Tornillo 4x10mm |:H ,,,,,,,, 2
(Imm - =

3x10mm 7y v —

@ 5.8mm £AR—)L (§R)

Pillow Ball (silver)
Kugelschraube (silber)
Rotule (argent) 5.8mm
Rétula 5.8mm (Plateado)

® Cmm-

@ATFFUVITEY

. Steering Pin
3mmF/OvFvy b Washer Lenkungsstift
Nylon Nut Scheibe Axe Direction
Kunststoffmutter Rondelle 3x10mm Hexagono direccion
Ecrou nylon Arandela 3x10mm
T Nyl
. uerca yon 777777777777 2 O U
og - =
27 ATF YUY | Steering 4x10mm
Lenkung / Direction / Direccion 4x10mm
p > RIEHDERZHL THES,
B Remove these screws and
Long retighten after installing .
Lang Schrauben entfernen und nach
BE s Longue Montage von wieder festziehen.
>'\j Lh/i’dm.” ) Largo A Retirer ces vis et les revisser
E_otgt e h[[rectlc;n. ht Short aprés avoir installer @
Nm aulrlc ung beachten. Kurz Afloje estos tornillos y apretarlos
Fl(_)tez e ser;sd._b . Courte después de instalar .
ijarse en el dibujo. Corto
N\
4x10mm EX
Screw
LK Schraube
Vis 4x10mm

Tornillo 4x10mm

Qmmmnmm —————————————————— 4

4x10mm S EX
F/H Screw
SK Schraube
Vis F/H 4x10mm

[[ Tornillo 4x10mm F/H
,,,,,,,,,,,,,,,,,,,, 2

TP Screw (Silver)

LK Treibschr (Silber)

Vis TP 3x10mm (Argent)
Tornillo 3x10mm TP (Plateado)

i 1

3x 10mm TPE R (3R) 3x10mm TPHZEXR
TP F/H Screw

SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

4x10mm(F/H)

4x10mm(F/H)

o ERU THEII TS,
=Ml Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

X¥OvIHEZEES,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack. Vorlaufig festziehen.
Appliquer du frein filet.
Aplique liquido fijatornillos.

RIESD,
Temporarily tighten.

Vissez temporairement.
Apriete de manera provisional.

19




28 ATF7Y>Y | Steering
Lenkung / Direction / Direccion

3x16mm ¥ TER 69 68mm K-V K (L)

F/H Screw Ball End (L) #962mm

S!( Schraube Kugelpfanne (L) approx.62mm

Vis F/H 3x16mm Chape (L) ca. 62mm X2
Tornillo 3x16mm F/H Rotula (L) environ 62mm

[]mmmmmmmmm ,,,,, 4 aprox. 62mm
Nylon Nut
Kunststoffmutter

Ecrou nylon
Tuerca Nylon

@ """"""" 2

F—I—hF—
Tapered Collar
Scheibe, konisch
Rondelle incurvée
Arandela biselada

FoovFyh) & — %,

(Nylon Nut) (Kunststoffmutter) %
(Ecrou nylon) (Tuerca Nylon)

—

(69 6.8mm R—JL
Ball Kugel

Rotule Roétula
@ ”””””””” 4 3mm Fvk

e Nut  Mutter
&4 XF?S(Tm AvE Ecrou Tuerca 3mm
Anlenkgestange " @ ,,,,,,,,,,,,, 2
Tringle = > EXDEHEICER
Tirante e

- Note the types of screws !

- Auf verschiedene Schraubentypen achten !
Vérifier bien le type de vis a utiliser !
Fijarse bien en los diferentes tipos de tornillos

(L

@xyyrazyr

29 I >3 [Engine
Verbrennungsmotor / Moteur / Motor

Engine Unit
Verbrennungsmotor
N . Moteur
3x4mm EX 5x12mm N @5x10mm NPy Motor
Screw Shim Ball Bearing
LK Schraube Unterlegscheibe Kugellager
Vis 3x4mm Rondelle de callage Roulements a billes
Tornillo 3x4mm Arandela Rodamiento
,,,,,,,,,,,,,, 1
g (©) 60 -
7x11imm TV ¥y —
Washer
Scheibe
Rondelle

N

@ Arandela

Cd ~
B ZART =Y TldE No.1-W701105,1-W70111007x1 1xTmm& 7x1 1x0.5mmEFER UL T EE W,

When replacing with spare parts please adjust the space with 7x11x1mm and 7x11x0.5mm
washers contained in ltem No. 1-W701105,1-W701110.

Beim Austauschen der Ersatzteile montieren Sie bei dem Freiraum 7x11x1 mm und 7x11x0,5 mm
Scheiben, die in Teil mit der Art.- Nr. 1-W701105,1-W701110 integriert sind.

Lors du remplacement avec une piece détachée, ajuster I'espace avec des rondelles 7x11x1mm
et 7x11x0.5mm incluent dans la référence #1-W701105,1-W701110.

Cuando cambie alguno de los componentes por favor ajuste la separacion con arandelas
7x11x1mm y 7x11x0.5mm incluidas en el recambio No.1-W701105,1-W701110.

_________________________________________________

L}
L}
L}
L}
L}
L}
L}
L}
L}
L}
\

» @oEnszE M oEicAns,
Inset the short end of (9 into the groove of (0.
Setzen Sie das kurze Endstlick von (109) in die Nut von (107) ein. O, | EBOIBICHEITS,
Insérer le ressort d'embrayage (109) dans le trou de (107). M Assemble in the specified order.
Inserte el extremo corto de 109 en la ranura de 107. In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

(2 ERU T TS, xyOvIH%EES, R, V EARU &S IEITS, 2 2ty MEZTS (B,
=M Pay close attention here! Apply threadlocker (screw cement). True-to-scale diagram. Assemble left and right sides the same way. X Assemble as many times as specified.
Vorsicht! Wichtiger Hinweis! Verwenden Sie Schraubensicherungslack. MaBstabsgetreue Darstellung. Bauen Sie eine linke und eine rechte Seite. Sooft wie angegeben zusammenbauen.
Attention! Avis important! Appliquer du frein filet. lllustration & I’échelle. Assemblez le coté gauche comme le coté droit. Assemblez aussi souvent qu'indiqué.
Preste atencion. Aplique liquido fijatornillos. Dibujo a tamafio real. Realice el montaje de igual forma en ambos lados. Repita las veces sefialadas.

20




30 I>YY /Engine ®\@
Verbrennungsmotor / Moteur / Motor 0*

IVIVTFyvEYT—
Engine Assembly
Verbrennungsmotor
Moteur

Motor

-
- iR D DT EEXZEH T2,

Insert a sheet of paper —
before installing.

Ein Stueck Papier beim
Einbau dazwischen legen!

Insérer un morceau de
papier avant installation.

Inserte un trozo de papel
antes de instalar.

3x14mm Fv v TEX
Cap Screw
Inbusschraube
Vis
Tornillo allen

[Ef i B

4x6mmiYPITER
F/H Screw
SK Schraube Al
Vis F/H 4x6mm Front

Tornillo 4x6mm F/H Vorne
””””””””””” 4 Avant

Delantera
4x10mm 7V IfFryTER
Flanged Cap Screw
Stopp inbusschraube

Vis épaulé 9

Tornillo allen
E - :
4x10mm (4]

Echappement / Escape Bend so it fits into the muffler.
Gemaefl Resorohr biegen

Courber si nécessaire.
Doblar para poder instalrlo
en el escape.

Y 75— / Muffler / Resonanzrohr | B Y75 — &b TH#IF 2,

3x 10mm £ R (§8)
Screw (Silver)
LK Schraube (Silber)
Vis 3x10mm (Argent)
Tornillo 3x10mm (Plateado)

ﬂl\l\l\l\l\l\llllllll ——————— 1

4x4mmty hER
Set Screw
Gewindestift
Vis BTR 4x4mm
Prisionero 4x4mm

3mm7 VI b
Flanged Nut
Stoppmutter
Ecrou épaulé
Tuerca con collarin

N 255 DIRICHILT S, xyOvIH%EES, V EBRU &S ICHEIT, ?R’JJ‘E?J“/ NER-H
Bl Assemble in the specified order. Apply threadlocker (screw cement). Assemble left and right sides the same way. AN Cut off excess.
In der angegebenen Reihenfolge zusammenbauen. Verwenden Sie Schraubensicherungslack. Bauen Sie eine linke und eine rechte Seite. Uberschiissiges Material abschneiden.
Assemblez dans I'ordre indiqué. Appliquer du frein filet. Assemblez le coté gauche comme le cté droit. Coupez I'exces.
Realice el montaje en el orden indicado. Aplique liquido fijatornillos. Realice el montaje de igual forma en ambos lados. Corte el sobrante.

21




@I VIYVEIIVIEFIDMNSTFSHIC. BIFEDONo.1876/AR 7 v L —
DERZEEIITHLET,

To protect the engine from dirt infiltration, purchase Kyosho's No.1876 Fuel Filter.

Zum Schutz des Motors, den Treibstoff-Filter Best.-Nr. 1876 verwenden.

~{ Afin de protéger le moteur de la poussiere, se procurer le filtre & essence Kyosho réf.1876.
Instale el Filtro de Combustible No.1876 para prevenir la entrada de suciedad en el motor

WK% > 2 I Fuel Tank
Tank / Réservoir / Deposito

3x15mm \E

e
G

§\3x15mm

@w->va>yFa—TF110mmichy b
Cut the () Silicone Tube to 110mm Length.
Silikonschlauch auf 110mm abléngen.
Découper une longueur de 110mm de la durite silicone @
Corte el tubo de silicona @ con una longitud de 110mm.

Y
)
(S

3x10mm
> ERDOEHEITER,
Note the types of screws !
Auf verschiedene Schraubentypen achten !
Vérifier bien le type de vis a utiliser !
Fijarse bien en los diferentes tipos de tornillos

@w->vavFa—T60mmichy k
Cut the @ Silicone Tube to 60mm Length.

3x15mm TPEX 3x10mm TPHZEX

TP Screw
LK Treibschr
Vis TP 3x15mm

TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

Silikonschlauch auf 60mm ablangen.
Découper une longueur de 60mm de la

durite silicone @
Corte el tubo de silicona @ con una
longitud de 60mm.

Tornillo 3x15mm TP Tornillo 3x10mm TP F/H

(i 2 [

50

100

150

33 ~07R / Radio / RC-Anlage
Radio / Equipo de Radio
2x20mm £ X

Screw LK Schraube

Vis 2x20mm  Tornillo 2x20mm

l\||\|||\||\\||\|||\||\l||\|||\||\|||\|||\||\|||\||

2x30mm EX
Screw LK Schraube
Vis 2x30mm  Tornillo 2x30mm

l\IlllI||I|||||||||||||lIlll|||I||IIlll|||I||IIlll||llllllllllllllllllllllll

2x8mm TPER
TP Screw LK Treibschr
Vis TP 2x8mm  Tornillo 2x8mm TP

2x10mm EZ (88)
Screw (Silver) RK Schraube (Silber)
Vis 2x10mm (Argent) - Tomnillo 2x10mm (Plateado)

2x30mm

2x1 Om%

2x10mm (§R)
(Silver) (Silber)
(Argent) (Plateado)

. 3x8mm TPER ZA Y F
gzr;\?vmn;thSihraube TP Screw LK Treibschr 3xBmm \ Switch
Vis 210mm Tornillo 2x10mm Vis TP 3x8mm  Tornillo 3x8mm TP Schalter
Gmmm ,,,,,,,,,,, 1 «\\\\\\\\\\\\\\\\“- ————————————————— 2 Interrupteur
Interruptor

ll 2mmD R %z H TS () o
Drill holes with the specified diameter.
Bohren Sie Locher im angegebenen @.
Percez des trous dans le @ indiqué.
Perfore agujeros con la medida indicada.

(2 JER U THIZI TSR
=M Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

22




34 707K / Radio / RC-Anlage
Radio / Equipo de Radio

2Ry Y
Sponge

7Tt
Antenna
Antenne
Antenne
Antena

TvIEY
Hook Pin
Karrosserieklammer
Goupille
Clip carroceria

Schwamm
Mousse
Esponja

REH
Receiver
Empfénger
Récepteur
Receptor

ARy
Sponge
Schwamm
Mousse
Esponja

Ny 7 —
Battery
Akku

Accu
Bateria

LA/NYTF—7
Cellophane Tape
Klebebeband
Cinta adhesiva
Cinta adhesiva

B XAMRYy I ZADTE@ICE. ARV IEZAND ERW,
Better to fill some sponge between radio box and receiver as well as battery.

Empfaenger und Akku zum Schutz in Schaumstoff einwickeln.
Pour une meilleure protection, insérer de la mousse pour caler le boitier porte-piles et le récepteur.

Es recomendable instalar trozos de espuma entre los componentes eléctricos.

35 707K / Radio / RC-Anlage
Radio / Equipo de Radio

3x10mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

3x10mm

3x10mm

23



A P X ORI,
u Note the types of screws !

Auf verschiedene Schraubentypen achten !
Vérifier bien le type de vis a utiliser !
3x15mm Fijarse bien en los diferentes tipos de tornillos

_ . 1 ) S
36 707K / Radio / RC-Anlage g\t;%; S/ei/g 'T\
Radio / Equipo de Radio Lenkservo

Servo de direction
Servo de direccion

% 3x12mm

I

I

I

I

I

3x12mm l
I

I

I

I

I

I

I

I

I

I

I

3x10 |
x10mm |
— \
I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

20wy ML =R
Throttle Control Servo
Gasservo
Servo de gaz
Servo de Gas

NN\ S

|

7/

N

(MY ARy 5 —H)
(For transponder.)
(Transponderhalter)

(

(

S —

Support de puce de comptage.)
Para el transponder)

3x10mm TPER(#R) 3x15mm TPEX p
TP Screw (Silver) TP Screw »
LK Treibschr (Silber) LK Treibschr /
Vis TP 3x10mm (Argent) Vis TP 3x15mm -

— Tornillo 3x10mm TP (Plateado) _  Tornillo 3x15mm TP

R i [y

3x12mmTPE X 3x10mm TPHZEZR

TP Screw TP F/H Screw

LK Treibschr SK Treibschraube > X7 5 —% T Do @
Vis TP 3x12mm Vis TP F/H 3x10mm Connect the servos to the receiver.
~ Tornillo 3x12mm TP Tomillo 3x10mm TP F/H Verbinden Sie die Stecker
(:mmmm ,,,,,,,,, 8 lm ,,,,,,,,,,,, 4 Brancher les fiches.
‘ Conectar. 3x10mm
N J 3x10mm

37 70K / Radio / RC-Anlage | [ )
Radio / Equipo de Radio

\, 5
&
26x10mm TPE X j' -
TP Screw 0
LK Treibschr
«m ! #138mm / approx. 38mm !

Vis TP 2.6x10mm .
| ca. 38mm / environ 38mm |

' aprox. 38mm

5.8mm £ OR—)L (5R) F4T  Parallel
Pillow Ball (silver) Parallel Paralléle Paralelo
Kugelschraube (silber)

Rotule (argent) 5.8mm - NUVITIO
Rétula 5.8mm (Plateado) > BRDESHDEF s 2.6x10mm
The side with the step is a reverse screw.

OHIHHHHI] ”””””” 1 Die markierte Seite hat ein Linksgewinde.

ThLe c6té avec le déport est le pas inversé.
3mm FIH>YF v b Lado con rosca inversa.

Nylon Nut L
Kunststoffmutter
Ecrou nylon
Tuerca Nylon

e "

@5.8mm R—)L TR

@3 x50mm FYvAROYR

Ball End Adjust Rod
Kugelpfanne Gestaenge

Biellette réglable
Chape

Tirante ajustable

Roétula —
- ,,,,,,,, o (I ] N
o~ — 1 | NN

2 EEUTEILTAH. /Pay close attention here! Ell 3mmON% B (1% (f) o / Drill holes with the specified diameter.
=8 \/orsicht! Wichtiger Hinweis! / Attention! Avis important! / Preste atencion. Bohren Sie Locher im angegebenen @. / Percez des trous dans le @ indiqué. / Perfore agujeros con la medida indicada.

24




38 ~’07R / Radio / RC-Anlage
Radio / Equipo de Radio
@XAOv kLAY kK
Throttle Rod
Gasgestange
Tringlerie d' accélération
Varilla de Gas

@ —Mk—>
Servo Horn
Servohorn

Horn servo
i -

2x8mm @_‘,
4

)

3x3mm
\g -
@ P
2l
'/‘3
@wp->Ua>vF2—F10mmich v ~
Cut the @ Silicone Tube to10mm Length.
Silikonschlauch auf 10mm abléngen.
Découper une longueur de 10mm de la
durite silicone (2 | #713mm
Corte el tubo de silicona @ con approx. 13mm
una longitud de 10mm. ca. 13mm

environ 13mm
aprox. 13mm

3x3mm vy hEX
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

1) 3
2mm Ty Iy —

Washer

Scheibe

Rondelle 2mm
Arandela 2mm

2x8mm TPER
TP Screw
LK Treibschr
Vis TP 2x8mm

Tornillo 2x8mm TP
,,,,,,,,,,,,,,,,,,,,, 1

ATUvY
Spring Feder
Ressort Muelle

@2mm R kv /t—
Stopper  Stellring
Arretoir  Prisionero

JL—F0Ov R
Brake Rod
Bremsgestange
Tringlerie de frein
Varilla de freno

etacelere 2 L

@)2x145mm7 Y 25 —0v R
Adjuster Rod Stange
Tringle Tirante

Palonnier de servo

p
> XORRICHITET,
Bend as shown.
Biegen, wie dargestellt.
Plier comme sur le schema.
Doblar tal y como se indica.
Gasgesténge

Tringlerie d' accélération

Varilla de Gas <

&b
N
N,

S
5

A0y ~MLbAy R
Throttle Rod

#910mm
. approx. 10mm
#913mm ca. 10mm
approx. 13mm .
environ 10mm
ca. 13mm

environ 13mm aprox. 10mm

aprox. 13mm

2 »ﬁ‘s‘»
2NN M
NS
Y Q & )
v‘)j)"’g@\\w. ‘D

3x3mm

@ avFa1—TFsmmichy k

Cut the @ Silicone Tube to 5mm Length.
Silikonschlauch @ auf 5mm abléngen.

Découper une longueur de 5mm de la durite silicone @ .
Corte el tubo de silicona @ con una longitud de 5mm.

T

0 10 20
[T |

[C1zhvybd3,

o REEEENS [CHEIIT B,
i Cut off shaded portion.

Hl Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.
La piece doit pouvoir pivoter autour de la vis.
AsegUrese que la pieza se mueve suavemente.

Coupez la partie grisée.
Corte la zona oscurecida.

Schneiden Sie die schraffierten Flachen heraus.

R~

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.

Dibujo a tamafio real.

25




20y MLY Y=Y

A% / Throttle Linkage Adjustment
Vergaseranlenkung / Réglages de la tringlerie de gaz / Ajuste varillaje gas

<Za—kZIL>
< Neutral >
< Neutral >
< Neutre >
< Neutro >

</\1 > <7L—%*
< High > < Brake >
< Vollgas > < Bremse >
< Plein gaz > < Frein >

< Maximo gas > < Freno >

Sl

”IIII

@ LAI—U
@ TH—7OY K~

Brake Adjusting Knobs
Einstellung der Bremse
Réglages des molettes de frein
Palancas freno

@ Upper Linkage — Rear Brake
Oberes Gest. — Bremse hinten
Tringlerie supérieure — Frein arriére
Varilla superior — Freno trasero

@ Lower Linkage — Front Brake
Unteres Gest. — Bremse vorn
Tringlerie inférieure — Frein avant
Varilla inferior — Freno delantero

>

e N
P 0.3mmETICEURWELSIC
—ABE X THEYT %,
Adjust the carburetor with this
screw so it cannot close more
than 0.3mm.
Vergaser so einstellen, dass
ein 0.3 mm Spalt offen bleibt
Ajuster l'ouverture du carburateur
avec cette vis. Toujours laisser
une ouverture de 0.3mm.
Ajustar el carburador con este
tornillo para que no cierre
mas de 0.3mm.

Vs

I >V /Engine

Verbrennungsmotor / Moteur / Motor

No0.96169

@I7—7')—+—71)L(100cc)
Air Cleaner Qil (100cc)
Luftfilteroel
Huile de filtre a aire (100cc)
Aceite Filtro Aire

Les pieces N 257, 258, 259 et 260 ne sont pas vendues séparément. Pour le

O %), 0, &), ¢ 15/ \—VBREE L TWE Ao N0.92304 HDI 7 —
Key No. 257,258,259 and 260 are not available as spare parts. Please purchase optional "N0.92304 HD Air Cleaner" instead.
Die Teile 257, 258, 259 & 260 sind nicht als Ersatzteile erhéltlich. Bitte verwenden Sie dafiir den Luftfilter mit der Best.-Nr. 92304.

JU—F—%RBL TS,

s remplacer, se procurer le filtre & air, réf. 92304,

Las Piezas No. 257,258,259 y 260 no se venden por separado. Adquiera la pieza opcional No. 92304 Filtro Aire.

AN
3x10mm N
g S
& &

3x10mm TPE X

TP Screw

LK Treibschr

Vis TP 3x10mm
Tornillo 3x10mm TP

vj

\\6\\\

& »\-\')‘d

l-‘ 7

hilll- YN
Must be purchased separately!

X

Das Teil ist nicht im Bausatz enthalten!

Doit étre acheté séparément!
Debe comprarse por separado.

RAZEHY T3,

Cut off excess.

Uberschiissiges Material abschneiden.
Coupez 'exces.

Corte el sobrante.

o

26




%> JX— ] Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

FYN—ERRY
Shock Piston

Dampferkolben

Piston d'ammortisseur

Piston

oY% P18
O-ring P18
O-Ring P18
Joint thorique P18
Junta Térica P18

Ol

®6.8mm 5> /K—TV R
Shock End

v T MNIHERE. DD,

Cover the shaft with cloth
before gripping it with pliers.

Schiitzen Sie die Kolbenstange
mit etwas Stoff oder Papier.

Pour ne pas rayer avec la pince,
protégez la tige avec du papier
ou du tissu.

Cubra el eje con un trapo para
evitar rayar el eje.

#914.5mm
approx. 14.5mm
ca. 14.5mm
environ 14.5mm
aprox. 14.5mm

#42mm
approx. 42mm
ca. 42mm
environ 42mm
= aprox. 42mm

Kugelpfanne
Chape Amortisseur
Roétula Amortiguador

() 6.8mm R—JL

Ball
Kugel
Rotule
Roétula

26x68x05mm 7y y—  26mm Fvk
Washer Nut
Scheibe Mutter
Rondelle 2.6x6.8x0.5mm Ecrou
Arandela 2.6x6.8x0.5mm _ Tuerca 2.6mm
ORE 4

%> JX— /] Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

> EXNYETF, AMILZROMNEFE TANDS,
Pull down the piston and slowly fill in oil.
Kolben nach unten ziehen, langsam mit Ol befUullen.
Placer le piston en position basse puis remplir

doucement d ' huile.

Tire del piston hacia abajo y rellene con aceite.

i X

O~1mm

EXNY
Piston
Kolben
Piston
Piston

#800)

o< hETEE, TVEZE S,
Then, gently move the piston up and down

to get rid of air bubbles.

5> )= 1)L (#800)
Shock Oil (
Silikondl (#800)
Huile pour amortisseur (#800)
° Aceite amortiguador (#800)

Bewegen Sle den Kolben langsam auf und

ab, bis keine Luftblasen mehr Im Ol sind.

Puis, actionner doucement le piston de bas

en haut, afin d ' éliminer les bulles d ' air.

Ahora mueva el pistén hacia arriba y hacia

abajo para eliminar las burbujas de aire.

@9, @6) =487 T2,

Couvrir I'ouverture de

pieces et .

> 6HS5—ERDOMEET
FAALINZRT,

Add oil one more time
up to the brim.

Dampfer nochmals bis
zum Rand befillen.

I

I

I

I

I

I
Ajouter de | ' huile :
encore une fois, !
jusqu ' au niveau. :
Rellene de aceite |
hasta el borde. :

I

I

I

I

> (0% (B e 3t BINTACILEZZED,

Cover the opening of @ with . Wipe away
any excess oil and assemble

Ausgleichskappe aufsetzen und
tberschiissiges Ol abwischen. AnschlieBend
die Teile @ und aufschrauben.

avec la piece .

Retirer I'exces d'huile et assembler les

Cubra el cuerpo de amortiguador @ con .
Limpie el aceite sobrante e instale@y .

©

§

|

I
I
I
|
:
| AL—R B DHERT B,
I A L—XI|CEIM RV E E
: AN ZEANET,
and (6). | Ensure smooth piston movement.
! Should a piston not move smoothly.
| Der Dampfer muB sich leicht bewegen
| lassen, ggf. die Befiillung wiederholen.
: S "assurer que le piston puisse opére
) doucement. sinon.
| Asegurarse que el piston se mueve
: suavemente arriba y abajo.
I
I
1

x¥yOvIHERD,
Apply threadlocker (screw cement).

Verwenden Sie Schraubensicherungslack.

Appliquer du frein filet.
Aplique liquido fijatornillos.

x4

4ty MEIZTS (B,

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent quindiqué.
Repita las veces sefialadas.

X

AEBA o

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

27




L RTY VI ERDTE) EANS,

[ Compress the spring and install (6.

: Driicken Sie die Feder zusammen und schieben Sie auf.
I Compresser le ressort pour monter .

: Comprima el muelle e instale .
I
I
I
I
I

=

43 %> JX— ] Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

44 4 ‘//\.— / Shock Apsorber / StoBdampfer T
Amortisseur / Amortiguador Insert.

Einsetzen.
" )8— Insérer.
<7Ovhk > T2
Front Shock Absorber Insertar.
<rront > StoBdampfer
<Vorne > Amortisseur
< Avant > Amortiguador

< Delanteros >

3x10mm EX
Screw
LK Schraube
Vis 3x10mm
Tornillo 3x10mm

® AN
@\ 3%10mm - - «l\\“\“\\\“\\“\“ **************** 2
@ %/ -7 @3 x25mm RV J1—EY

VG - Screw Pin
Holes for mounting. Schraubachse
Diese Bohrungen verwenden Vis
Trous pour le montage. L, Tornillo Pasador
Agujeros a utilizar. -t - :Eniizgizen. \\\\\\\\\\‘_ D
-7 Insérer.

Insertar.

- )=
Shock Absorber
<y > StoBdampfer
<Rear > Amort@sseur
. Amortiguador
< Hinten >

< Arriére >
< Traseros >

Holes for mounting.
Diese Bohrungen verwenden

Trous pour le montage.
Agujeros a utilizar.

VEEIEIUJ:’)LC%HE‘ZT%Q 4 4ty MEZTS (f). = FRUTHIZI TSR,

Assemble left and right sides the same way. Assemble as many times as specified. =Ml Pay close attention here!
Bauen Sie eine linke und eine rechte Seite. Sooft wie angegeben zusammenbauen. Vorsicht! Wichtiger Hinweis!
Assemblez le cété gauche comme le c6té droit. Assemblez aussi souvent qu’indiqué. Attention! Avis important!
Realice el montaje de igual forma en ambos lados. Repita las veces sefialadas. Preste atencion.

28




54 &+ —JL / Tire & Wheels > ESIECY A TEFTHE X, WEEERE

Reifen & Felgen / Jantes et pneus / Neumaticos y Llantas > L’D\:jﬁb ) HE’??&L;Q{ZF%%E LET,
Apply instant glue little by little in the order.

Sekundenkleber wie dargestellt eintreufeln.
Appliquer un point de colle & pneus comme indiqué.
Aplique unas pequefias gotas de cianocrilato.

> Ho5HNLHYYF—ETEERZENWVICLTE
Clean the tire rims with thinner beforehand.
Klebeflaechen der Reifen und Felgen fettfrei machen!
Nettoyer la surface a coller du pneu avec un papier abrasif.
Limpie cuidadosamente los bordes.

> TLARRY RICTEELTY A YANAN S,
Glue the shaded portion by rubber cement, then insert into the tire.

Mit Gummi-Kleber verkleben
Appliquer un peu de colle sur la partie grisée, puis l'inséer dans le pneu.
Aplique cola de contacto.

4 5 A ¥ &RA—JL / Tire & Wheels
Reifen & Felgen / Jantes et pneus / Neumaticos y Llantas

<70k >
< Front >

< Vorne >

< Avant >

< Delanteras >

< Rear >

< Hinten >

< Arriére >

< Traseras >

@ARA—=ILZA N I—=F v~
Wheel Stopper Nut Radmutter
Ecrou de roue Hexagono rueda

¢ \! 777777777777777 .

r
N\

P BfEER CEET %, 4 4ty MEZTS (B) o V EARULSICHEITS, TLREBAITEEY 5,

(%Y Apply instant glue (CA glue, super glue). Assemble as many times as specified. Assemble left and right sides the same way. W Apply rubber type glue.
Verwenden Sie Sekundenkleber. Sooft wie angegeben zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Gummikleber.
Collez avec de la colle cyanoacrylate. Assemblez aussi souvent quindiqué. Assemblez le coté gauche comme le c6té droit. Collez avec de la colle a caoutchouc.
Aplique pegamento instantaneo. Repita las veces sefialadas. Realice el montaje de igual forma en ambos lados. Aplicar cola de contacto.

29




47 IRT « ¥ > K /Body Mounts / Karrosseriestitzen
Fixations de carrosserie / Soportes de carroceria

<7B8Yk >
< Front >
<Vorne >
< Avant >

< Delanteras >

3x8mm TPEX
TP Screw
LK Treibschr
Vis TP 3x8mm

Tornillo 3x8mm TP
[ - 8

)
@™ '\g((
2

N
\

==

R
N\
JJ

5 Q
1S\
o ,‘,,&\\:

48 7RT - / Body Shell
Karrosserie / Carrosserie / Carroceria

@ 3x10mm

3x10mm S EXR
F/H Screw
SK Schraube
Vis F/H 3x10mm

Tornillo 3x10mm F/H
o - 2
1 EV
Body Pin
Karosserieklammer
Goupille de carrosserie
Clip carroceria

-

ONRTrEVIE, HOLSICHIFTRLC L

BOAULNETT,

Slightly bend the body pins as shown in the
diagram for easier removal.

Sicherungsklammern zum besseren Greifen
leicht biegen, wie dargestellt.

Courber les clips de carrosseriecomme indiqué.

Doble ligeramente las presillas de carroceria
para facilitar la instalacion.

)\
===
g
= |

30




v 7> 71 K /Adjustment/ Einstellung / R glage / Ajustes

A\ | N
\\/, SN B

BLE ﬁ =
<\

31




Pincement (avant) / Ajuste de la convergencia (Delantera)

h—A (70> N) I Toe Adjustment (Front) / Spurjustierung (vorn) /

@50y RORSZEZT. N—ADRENTEXT,
Adjust the front toe either by making the tie rods longer or by making them shorter.
Die Einstellung wird an der Spurstange vorgenommen.
Ajuster le pincement avant en agissant sur la longueur des biellettes.
Ajuste la convergencia de las ruedas delanteras alargando o acortando la
longitud de los tirantes ajustables.

L — b—A>
Toe -in
Vorspur
Pincement positif
Positiva
40Oy R
Tie Rod L — k=77 kK
Spurstange Toe - out
Biellette Nachspur
Tirante Pincement négatif
Negativa
LORSE Rt LORE i
Length (L) Steering Characteristics Length (L) Steering Characteristics
Laenge Lenkeigenschaften Laenge Lenkeigenschaften
Longueur Comportement Longueur Comportement
Longitud (L) | Caracteristicas Direccion | Longitud (L) | Caracteristicas Direccion
®<¥3 AFPUVITREEYAILR | E<T3 =YY IO RGN
Making longer. | 18873 %, Shortening. | R< &%,
laenger Steering becomes milder. kuerzer Enters corners more
Allonger. weicheres Einlenkverhalten | Racourcir. aggressively.
Mas largo. Entrée de virage plus agressive.| Mas corto. | direkteres Einlenkverhalten
Conduccién mas suave. Train avant plus neutre.
Entrada en curva méas agresiva.
k——1> k=77~
Toe -in Toe - out
Vorspur Nachspur
Pincement Pincement
positif négatif
Convergencia Convergencia
Positiva Negativa

POy RoRSE. EERALIKT ST L,
Ensure that the length of both the left and right tie rods is the same.
Sie Spurstangen muessen auf beiden Seiten gleich lang sein.
ATTENTION ! Vérifier que les biellettes soient de la méme longueur de chaque coté.
Asegurarse que la longitud de los tirantes derecho e izquierdo es idéntica.

* v > /\—F / Camber Adjustment /
2 Der Sturz / Carrossage / Ajuste del Camber
@7 Y/X—OY RORIZEZATF v VYN\—ADRHBNTEEXT,
Adjust the front / rear camber either by making the upper rods longer or by
making them shorter.
Der Sturz an Vorder- & Hinterachse wird an den oberen Querlenkern justiert.
Ajuster le carrossage avant et arriére en agissant sur les biellettes de tirants
supérieurs.
Ajuste el angulo de camber delantero/trasero acortando o alargando la longitud
de los tirantes ajustables.

RAT 4 TH v N~
Negative Camber
Negativer Sturz
—— Carrossage négatif
Camber Negativo

RIT 1 TFvv/N\—
Positive Camber
Positiver Sturz
Carrossage positif
Camber Positivo

7w)k—Owy R
Upper Rod
Oberer Querlenker

Biellette supérieure ©
Superior L J?
LORSE JAEYRN/UTY et
Length (L) Front/ Rear Steering Characteristics
Laenge Vorne / Hinten Lenkeigenschaften
Longueur Avant / Arriere Comportement
Longitud (L) Delanteros / Traseros Caracteristicas Direccion
’<9T% 70V bk AT T TRERY AL RMERICER S,
Making longer. Front Steering becomes milder.
laenger Vorne weicheres Einlenkverhalten
Allonger. Avant Entrée de virage plus agressive.
Mas largo. Delanteros | Conducciébn mas suave.
RIF 4T FryN— ¥y A—F UV TPRICI VI VDIRDPT RS,
Positive Camber Rear Rear tire grip becomes worse when entering corners.

weniger Grip in Kurven

Positiver Sturz " H|nlt‘en L'accroche des pneus arriére en entrée de virage est
Carrossage positif Arriere moins efficace.

Camber Positivo Traseros | peor agarre de las ruedas en la entrada en curva.
BT 70k A=+ UV VPHORBHIRL B2,

Shortening. Front Enters corners more aggressively.

kuerzer Vorne direkteres Einlenkverhalten

Raccourcir. Avant Train avant plus neutre.

Mas corto. Delanteros | Entrada en curva més agresiva.

FHTATFPVIN— Uhd A—FUY TRV I TRIRDICL BB,
Negative Camber Rear Gives rear tires more grip when entering corners.
Negativer Sturz Hinten weniger Grip in Kurven

Carrossage négatif Arriere Les pneus arriére ont plus d'accroche en entrée de virage.
Camber Negativo Traseros Mayor agarre de las ruedas traseras al entrar en curva.

p7y—Ovy RORSF. EAERLIKT BT &,

Ensure that the length of both the left and right upper rods is the same either by
unscrewing or by tightening the set screw.

Unbedingt darauf achten, dass die oberen Querlenker auf beiden Seiten einer
Achse jeweils gleich lang sind.

ATTENTION ! Vérifier que les tirants soient de la méme longueur de chaque cété.

Asegurese que la longitud de los tirantes superiores derecho e izquierdo es idéntica.

E5 / Ride Height /
3 Bodenfreiheit / Garde au sol / Ajuste de la altura

@FVIN—T I v AT —DFHAB TESDRENTEET,
Chassis ride height can be adjusted by screwing in the shock adjusters

Die Bodenfreiheit des Chassis kann ueber die Federvorspannung variiert werden.

La hauteur du chéssis peut-étre ajuster par les bagues d'amortisseurs.

La altura del chasis puede ser ajustada variando la altura de los amortiguadores

FYIN=FIvRE—
Shock Adjusters
Federvorspannung

Bague d'amortisseurs
Amortiguadores

)

Ride Height
Bodenfreiheit
Garde au sol
Altura

TIvRI—%DBHD,
Loosen Adjusters.
Federvorspannung geringer
Desserer les bagues
Aflojando

HEh Th %,

Ride height becomes lower.
Weniger Bodenfreiheit.

La garde au sol s'abaisse.
Menor altura.

TIv A== LB,
Screw In Adjusters
Federvorspannung staerker
Serrer les bagues
Apretando

EEMNEHND,

Ride height becomes higher.
Mehr Bodenfreiheit.

La garde au sol monte.
Mayor altura.

32




1esApeas D34S I0VH LS OIN ONYIANI TEE BT I / NOILYHOdHOO OHSOAM 102 ©

K?
19€8196 ¥ ¥
raLeLA@) g

emmmmmm
5=

—— 5L

o

J
PR G S

AL

(2

A

- — — — —au)

I

)

\

\

Mg

II? @

v

“\,719€8196
A:TIE

| < (2) esopuelRQg >
! <(2) weny >
| < (g) suiop >
. < () woi4 >
<@N~<ogc>

© QD
g€ k1) X

< JopenBijowy >

< Jnassiyowy >

< Jaydwepgols >

< Jaglosqy Yooys >

<ejosel| > __-- ! . ase k41 ) £0226 @) 2
< alolly > | .
< UsuIH > i N @
| R |
1 /// z -
1 N {F
1 N “ 4
! AN
< JOION > | h = g
< JopenBiuowy > <JnojoN > | | N N g
< Inassiowy > < BﬂoEmmc:ccmEmg > ! N B
< eulbug > "
< Jajdwiepgols > o3> . // < [eJ)USd [B1IUBIDYIP Bp Jaue) >
< 19qosqy Xooys > //A asneysabagauien alsw a1q > <« (1) esopuelag > R

. < X0QJean I8jusn > <(1) ey >
N <YL hNAE—£RR> < (1) auiop >

N < (1) o014 >
<(H)N<ogc>

<olpey ap elepueg >

< olpel aune|d >
<ape|doipey a1q >
< aje|d olpey >

Jdecedl
3231dsS3a
Zopes op oleo > 331Vv193 ANA
S oa ot~ HNNNHOIFZSNOISO1dX3

= xo8 opey > M3IA d3A01dX3 FiHYL @

<Y g ax>

33




9% / Exploded View / Explosionszeichnung / Eclaté / Despiece

708> &/ Front/Vorne /
Avant / Delantera 97002

<70vkM)>
< Front (1) >
< Vorne (1) >
< Avant (1) >

< Delantero (1) > @D97043—. e

QIE-5° )
N
1
3x8mm(TP) —gp»"~ : |
X -
4x10mm— Q> 3 | 62 1F1248B
- I
3x12mm(TP)—gpe® ™~ ! 4x20mm(TP F/H

1-E025 !
3x10mm H

| b
3 1
1

1 _ &

\ I
I
I
1
1

1-E025

=za-"
| /@ﬁ!@*SXmmm(Cap)

< Front Differential >

< Vorne Gear Differential >
< Différentiel Avant >

< Diferencial Delantero >

)
IF111-40
Q
- \F
5x4mm 1-E025

@DIF218

3x3mm—8 IFW104
4x20mm(TP F/H)

(5)BRG005
@ 1S008

3x10mm(TP)
4x20mm(TP)

IF111-38
3x16mm(F/H) e

\9— 1-E025 I
6IF7 ? 0 ?4x10mm(0ap)
Bz I ; 039-25 E-\,
M,
i A
R S O—(69W0202 -
T Y | -
@BRGO%@ o o @ E)IF145

©7)IF221

@\ ’&“’a—Smm ///’ =

-7 h
1
—GrwsareL/ g R
N IF110 7
/ .7
BRGOOS /72 4x10mm(Cap) -

\ e (58)1296

@—5x4mm ’

<70k (@2)>
< Front (2) >

I
,
< Vorne (2) >
< Avant (2) > 1296 ®
< Delantero (2) > P .

x16mm <

GG043
!

1296

34




X #1771 — b / Radio Plate / Die Radioplatte /
Platine radio / Bandeja de Radio

B/ 3x3mm

2.6x10mm(TP)—§

/@ — 2x8mm(TP)
N
(997006 /b §
N\
(2h96183BL @97006

w 97006

\,

IF27B
\C/—.IF27B

L. IF132\ §—3x3mm

% |
P S
S | O— (397006
Ny
Q@ (2)96183BL

3x3mm
(%) 96183BL
(3997006

X ARy 2 X / Radio Box / RC Box /
Boitier radio / Caja de radio

([0 92638 IF135B
-
el AT 2x30
IF13584(|’} ! % xemm
1

92638*%\\\

@1F1358 \3

82216

PO 3/ t—VERELTWE A,
is not sold separately.
Teil ist nicht einzeln erhaeltlich.

La piéce n'est pas vendue séparément.
no se vende por separado.

35




Y5 —F¥Rv I 2/ Center Gearbox / Die mittlere Getriebegehéuse / | ¢ @@ (/t— VB L T W E Ao (HORGO4IEHENKSH < 123 1,
Carter de différentiel central / Caja central : is not sold separately. Buy 216) ORGO4.
. Teil isgicht einzeln erhaeltlich, bitte verwenden Sie Teil , ORG-04.
3) H La piece @) n'est pas vendue séparément. Acheté ORG04 @
3x10mm(TP) : no se vende por separado Adquiera ORGO04.

3x10mm(TP)

g8
g
i
|
|

@) ORGO4

ON

(=)

&

©@)IF135B

<

IF278—&
3x3mm /@

|F132@

@®
1S009 g \2 < Center Differential >
< Mitte Gear Differential >
< Différentiel Centre >
8x12mm 92085 < Diferencial central >

NS A C— W EgEE o . T ) —F— 2 R
T > | Engine / Verbrennungsmotor / O %) &), &Y, &) 13/t YBRFEL TE Ao No92304 HDI7—5 U —F —ZEAL TR .
Moteur / Motor Key No. 257,258,259 and 260 are not available as spare parts. Please purchase optional "No.92304 HD Air Cleaner" instead.
Die Teile 257, 258, 259 & 260 sind nicht als Ersatzteile erhéltlich. Bitte verwenden Sie dafiir den Luftfilter mit der Best.-Nr. 92304.
Les pieces Neo 257, 258, 259 et 260 ne sont pas vendues séparément. Pour les remplacer, se procurer le filtre a air, réf. 92304.
Las Piezas No. 257,258,259 y 260 no se venden por separado. Adquiera la pieza opcional No. 92304 Filtro Aire.

@) /N —VEREL TV Ehe TV YYA—H—FHON—YEEBL T LRI,
Part 406 is not sold separately. Please use equivalent part from other engine manufacturers.
Der Schalter am Griff bedient den dritten Kanal. Mit EPA (3C) wird der Servoausschlag eingestellt wie oben dargestellt.
Mettre sur ON l'interrupteur de la 3éme voie. Le volume du mouvement du servo est ajusté
automatiquement avec EPA (3C) comme indiqué.
3x10mm(TP) El interruptor situado en la empufiadura controla el tercer canal.
El movimiento del servo se ajusta con el EPA (3C) mostrado arriba.

A
T 1-W701105 /
Fwids  1-W701110

{1D97004 @) IFws4B

97035-15

36




)47 / Rear /Hinten /
Arriere / Trasera

ISW050

3x18mm(TP)

(46)97039-25 %
N
D i}wma N

3HIF114B

) \ .g'k o . /,dﬂg ’/”/z, N
N [y e ¥

i @isooas—(L_= X o D 3x10mm(Cap)  X15Mm(TP)
| TR LI\ axizmm(P)

i 97002
! >
1
1
1
1
1
1

4x20mm(TP F/H)

%—Sx(amm o6
> @IF117 3x4mm
2 S C Y
/’/\,\— "/:V & ’,,(&f SSQ
- - @ ~-D—1-E030

< Rear Differential >
< Hintere Gear Differential >
< Différentiel Arriere >

1
1
1
1
1
|
1
1-2030 i < Diferencial Trasera >
1
1
! £)—@5)928438
1 _O
1
! \ @)1S006B
1
: N,
1
! G 1so10 %@IFW%
1
1
|
I N
: I
| Q
! IF119 (“\
|
1 \\
| o 97039-25
! (5)BRG005 @ N
! \
1
1
IF114B
i @3)IF111-74 @
1 D A @
i |—. IFW327BL /
| / DT IF110
| -7 -7 Nl
i IF114B (@ FwazreL
Co

| D .

- BRG005 ?

(4)97039-25 -
_ | _-
3x1 5mm—@5§§“@ %’ ?

Xx8mm(TP F/H) 1-E030
o 4x25mm(TP F/H)

37




77 %+ / Differential / Gear Differential
Différentiel / Diferencial

S

®)IF101

@/ 4x4mm

97037-14

<70YN/UYT7T7 >

< Front / Rear Differential >

< Vorne / Hintere Gear Differential >
< Différentiel Avant / Arriere >

< Diferencial Delantera / Trasera >

97037-14

49
Ay | 3x12mm(TP F/H)
IF102
% BRG005
IF102 %
2 Q1) \
QY oo
5 {10
2, O (9)97001
\td
QU—®
IF102
@
<ty5—77 >
< Center Differential >
< Mitte Gear Differential > 97037-14

@/ 4x4mm

D—@97037-14
SN

< Différentiel Centre >
< Diferencial central >

(9)97001

IF102

%"~ )X— I Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

1-W260705

(2.6mm) |
1
1

MT113B

AN
\Z,

®

6

38




A E2
Part Names

ANF7IN—") SPARE PARTS

HNA (F—No.&E A%)
Quantity

K 7E
(i)

VA E2
Part Names

% FOR JAPANESE MARKET ONLY.

HNA (F—No.&E A%)
Quantity

K 7E
(Bisd)

5x10x4mm>—JLRRF7 UV AARY T X
BRG0O1 5x10x4mm Shield Bearing @ x4 1050 IF135B Receiver Box @ @ ® @ 840
BRGO0s| BX1BEMMS —ILERT UV T | o 683 @ ®@x
8x16x8mm Shield Bearing x2 @@®x4
1]~ 3 W .
FMS71 | Cinage Set ®x2 315 S oomm Sorew X2
4x80mm% 1 O R 2x30mm+RE'R
GGO43| 4x80mm Tie Rod ® x2 525 2x30mm Screw X 2
W 5 — = — N
IF7 anciIéLAjrm (L:\o{ljar7 x4 840 gigm %lz %c7r\ew x7
Uoir—Ity b @® @ @ x1 BEY >~ 7 (125¢cc)
IF27B | (linkage Set x2 @@xs | 1990 IF137B| Fuel Tank (125¢cc) @ @x1 X2 1890
F7T—2/)Cy > (BAD) [N
IF30-1 Differential Case Packing (5 pcs) ® x5 473 IF137-1 Anti-Vibration Rubber x4 210
=, s = - e
IF35 éteTeergj z7e X2 a73 | |IF1as | gL M E U X1 788
W \ 1/~ N — D Tw ) C— — 'S
IF54 | & 5 é;l\lﬁm » ® x2 315 "B Eront L}p;;é: Pglfe (Elgzkj) "7\ @ x 1 578
7.8mmY/\HR—)L IF209 [ XAhT7L—K(TZ5v D)
IFS5 | 7'8mm Ball x2 315 BK | Radio Plate (Black) @ x1 840
TI7VvIThhEY N IYYY¥IYM7L—h (H=3.0L,R)
IF101 Differential Shaft Set @x2 788 IF210 Engine Mount Plate (H=3.0/L,R) x2 525
FIRRILEY ~ Y34 Y M1y 7 (dmm /=17 /2 FM185)
IF102 | pifferential Bevel Set @x2 @@x4 420 | | IF218 | joint Cup (4rmm / L=17 / 2pcs / FMigs)| &) X 2 735
TI7T—X +wv I 7 —L(L-R/IFEB)
IF103 | pifferential Case @® B x1 525 | | IF221 | kiiickie Arm (L-R/IF6B) € x1 1050
VI —FTIv T K IF222 | /R —)LF v k (FIL—)
IF104 | Center Differential Shaft @x2 840 BL | Wheel Nut (Blue) @ x4 735
IVIYYNIY b (2AH=125/21-28F) IF226 | Y9 —F777L—K(TZv7)
IF1088 Engine Mount (2pcs/H=12.5/for 21-28) x2 630 BK [ Center Diff. Plate (Black) x 1 420
° S = 1)y 3
o[BS s | (e | Sinar > |
IF111 | # XY+ 7 b (3x38mm/2pcs) NIZR—ILR
-38 | Suspension Shaft (3x38mm/2pcs) @x2 525 IF243 Manifold & x 1 2625
IF111 | H 23+ 7 b (3x40mm/2pcs) YAV FT—=Y
-40 | Suspension Shaft (3x40mm/2pcs) @ x2 630 IF351 | Silicone Switch Boots X1 525
IF111 | XY+ 7 b (4x74mm/2pcs) IF401 | o1 > (T2 v 7 /MP9)
-74 | Suspension Shaft (4x74mm/2pcs) x2 735 BK | Wing (Black / MP9) ® x 1 1155
IF112D| Qo2 S B ek @x1 ®x2 630 | |IF502 T'\o’rLafeDRgd'\ sEt“(/vE)(VE) 6 6 x 1 473
Y NTEv U7 PCOSyFRTIVT (1.
IF1148| fonr tidt Oortir ®x1 @x2 578 | |IFW53 gP%%Et{:h;Sprin; (1 .go() Ol@xs 420
VPR ESAHF—t v b @x2 @x4 @x1 PCTFATA=NFy b (647 M 6mm 1 L=105)
IF117 | Rear Stabilizer Set %gnm /w.‘/ k Eg ) 1050 | |IFWS4B)] 30 Fiy heel Nut or SG Shat/6mm/ L=105) | & X T 420
3x12mm Bind Screw * JAYVKZAIEZAHF -ty b 2
2. 6x5mmy > E X 4 IFW104| Eront Stabilizer Set %321@2%):15\}:1:)( 1} 1050
X
2.6x5mm FJIGat He?\d ifr;W 3x12mm Bind Screw X 2
3x83mmt v —
X 4 2.6x5mmt 7 EX
2x3mm Sét Slir(la:\‘{v;( 2.6x5mm Flat Head Screw X 4
x10mmE v N .
3x10mm Set Screw X 2 gigmmgé gcléﬁ x4
S 3x10mmEy hEX
UFPRA—ILYv 7k x2
P19 | et S|
IF120 | UVS > /)\=2F—(T5v7) @) x 1 945 Front Stabilizer Bar 2mm * 1
BK | Rear Shock Stay (Black) . = i e
e — JAVRATETAH=/~24mm
IF124B Suspension Holder © @ x 1 578 Front Stabilizer Bar 2.3mm
|8 s | ] SR ™
I\ )R — SPA=R7y/{—0Ov R (70> M)
IF127 Bumper @ x1 315 IFW123| Sp Hard Upper Rod (Front) ®x2 1050
— \' — W —RKR7w )0— w R (1
IF12g | g MEA/ Y H x 1set x2| 1365 | |IFwi2a| 3 :—iartijuépl);r o 'EFgéaT)’ﬂ) @) x 2 1260
IF130 | A7 7YY T T7L—K(TFv7) 3PCPZINZVTYFVa—
BK | Steering Plate (Black) @x1 630 IFW136 3PC Aluminum Clutch Shoe x3 1575
'Yy —TINTUV N 774K A=)7==dLyrEyh Tut005mn 7 Y= | Washer x1
IF131 Center Differential Housing x1 525 IFW143 Flywheel Tapered Collet Set @ x1 7§11xx1mm Ww—//Washeria 473
JL—%hLtvh IFW327] A —JLA7 (M/ST-R/ 7)b— / 4pcs) :
IF132 | Brake Cam Set x1 @x2 683 BL | Wheel Hub (M/ST-R/Blue / 4pcs) x 4 1365
TJL—FF 27
IF133 Brake Disk X2 578
JL—FF1 X0ty b
IF134 | Brake Disk Set @ x4 X2 1260

39




1/\0 7’ \o_ ‘y SPARE PARTS % FOR JAPANESE MARKET ONLY.

IN—V %

K TE i

IN—Y %

S E

Part Names

| MZ (F—No.& A%)

Quantity

(i)

Part Names

AA (F—No.& A
Quantity

(Bisd)

40

Z0Ha. RBN—YERENTATNTVET,
Note that some parts are not sold as spare parts!
Einige Teile sind nicht einzeln erhaeltlich!.
Attention ! Certaines piéces ne sont pas vendues au détail.
Algunas piezas no se venden por separado.

1S004B gﬁf,\ﬂz&égﬁ vk @ x 1 x2 420 1284 g:gmm Eiﬁ'ofvf E:illf @ x8 210
1S005C| Z/ont Suapencion Arm St | B x1 525 | | 1206 | Qg s " x 12 420
IS008B Aoar Suspension Arm et | % & @ x 1 525 | | "B | Cotor Suap (ieck | @ x18 263
1S007 /B\e?ejlbgez EﬁgR X1 1470 | | KBy ﬁﬁé:cZégt(rg; (gigl;rYIeh]o;v)) x 18 263
1S008 gri?e’rBZ\;:I/é}el’af(TO('lj)OT) & x1 945 1707 éjo?)r_;t:nj:: @ x4 525
Is009 | 222 S ¥ (?OEL(;OSL) @ x 1 525 | |74019 EES?IE,{;;; @ x 1 22050
1010 | Gttt iaan) 20 @ x2 945 | | 7883 | St et Sorng (o o) | 80 x 158
1S013 ,f;;n’éi:r ((i%TT)) NATREA | @) i 1 1470 | | 74905 S%E\; F?uz 7 x 1 840
IS111 | Hard Wi Ghaseis (NEG §T)| B X 1 5250 | | 82216 KR 20 Recenor x1 5775
1112 | Zigo rivereal owingehart | & 2 3675 | (92304 | [0 ki Cioaner = |DRDB B EBx1| 840
15113 V?,i;]rg’,v,%ﬁ? ~k x 1 420 | |o2304-1| B aiéjer_%(?née’ﬁw @ @D x 2 683
18115 | pud Guard - @@ x1 630 | 020042 [ A Cloaner Sponge 4 pos| D X4
IS512159 gépinii?n%ﬁif%%??%m) x2 945 | % 92515 E?a%—r?es?stz; I\ju?ﬂ;rr :J/oilr:iég\;,Fr’iZé x2 1050
ISB101 ag%’f‘m&%{ S, | x1 3675 | |92638 énf;p‘ypﬁtcy x 10 210
(NEEANG NEO ST RACE SPEC) 92696 | 5 I A G 7 b F/I R x2 315
i (?/Uﬁ/—l\ . )[x1 Beom U x1 60%0 | 92703 ﬁnz&éy? \_ x2 315
NFERNONED FACE SPEC Golr Type 1) 928438 7 St x4 525
SEK | el (RS ST Bx2 788 | (92985 | it Brika Lining ton Achestcry| @ X 4 420
ST 3 N SE wih mer oo, | ® @ x 2 2730 | | *0E% | 20 Gitoone o e tamtoing | @  1000mm 578
1SWOS0| v Gtmy BB@x1 Gx2 | 630 | 96643 | G oot (semamy S T2l | 473
A E x 12 315 | |96772 | 13 e o i (lobes) | et i e | 473
MA024 SXan\gs%az ?71 174r|;1r'$11)‘I 4mm) @ x 1 630 96773 gﬂ giggm\ém%&a ?—&tzlfeijd;rz;ipizegfﬁeel. ?ézc)s\ 210
Mo | Srook Piastio Pans St T | BB @@ ®x2 | 1470 | |os7ra| SECOENNGRIONG | @xs 315
MT1138| Them i %> — ) 2ot R 2 3360 | | 96775 2?18§821§$$§rﬁn§1<?&ls) @ x10 315
(MPR/ INFERNO NEO R) | 28mm* v 5 97001 | o S ronam T /810 | © X6 630
5 e Washer X2 97002 | B o e gy | @ X 10 263
ORGO4| Siicone Oing sy | X 10 210 | 97006 | hrcars ot omey 00 | Shiiomne © | 1365
ORGO6 8_%59?;%’6) ®x15 420 | x| 97017 Zdi;)ifgp/ew 7 @ x 2 788
omwiz| X S ety x2 315 | |00 | Qo ael UeTios Tyonewian)| @ X 2310
WO1Y| Zopcred Washer x 10 478 | aorcsey | @ x 10 210
wozoz| ST TN x10 35| |08 G x4 368
1-6025 | £ B (5511 0p00) x10 158 | |o704s | Son e eihc a5 2 X 4 525
1-6030 | E i (6 01000 x10 158 | |97045 | Wi Gaoker oo oina. | B %5 1260
TS| ey (71 sk o/ mmvaes) | * ® 210
1-W701110 vvv;iﬁ’.er(?xmf.’ék%"}?;ffs))\ |xs 210 —E/— VIR L T WL — BB D E T,




A723>IX—Y OPTIONAL PARTS * FOR JAPANESE MARKET ONLY.

* I3 E A (HER) TY,

[x}
[x]

oo
s aa8

FEEe

4x74mm¥ v 7 b (MP777 SP2/4%FAD)
4x74mm Shaft (MP777 SP2/4pcs)
No.IF338 %840

L3,
Replaces @3).

AF=WFVI=Ty 91 (Ev545V1~R/4pcs)
Steel Shock Bush (For Big Shock/4pcs)
No.IF346-04 %945

*IS105HA,.

*For IS105.

FUIR—ERNY

Shock Piston

&4AD

4 each
EvJiR75>Ic—(1S105) A
For Big Bore Shock (IS105)

FYIR—EZR MY (¢ 1.2x67%)
Shock Piston (¢ 1.2x6 Hole)
No.IF347-126 %525

FYIR—ERX MY ($1.2x87%)
Shock Piston (¢ 1.2x8 Hole)
No.IF347-128 %525

FVI—EZX R (¢ 1.3x57%)
Shock Piston (¢ 1.3x5 Hole)
No.IF347-135 %525

FYIR—EZ b (¢1.3x67%)
Shock Piston (¢ 1.3x6 Hole)
No.IF347-136 %525

FYIR—EZR MY (¢1.3x87K)
Shock Piston (¢ 1.3x8 Hole)
No.IF347-138 %525

FYIR—EZR MY (¢ 1.4xX57%)
Shock Piston (¢ 1.4x5 Hole)
No.IF347-145 %525

A2 (RI7AB)

Wing (White)

No.IF401W %1155

DAV (EETIV—)
Wing (Fluorescent Green)
No.IF401KG %1155

VAV (BEAL YY)

Vs

- Wing (Fluorescent Orange) ==
No.IF401KO %1155
oAVY AV (BEATO-) 3PCUZYFRTIVY ARYYILAARZ S SP7FL—*F1RY
Wing Wing (Fluorescent Yellow) 3PC Clutch Spring Special Radio Post SP Brake Disk
No.IF401KY %1155 No.IFW53 No.IFW113 %630 No.IFW122 %1890
L5, No.IFWS3H FILEH HERHT 1 27
Replaces @i0). Hg.:iwggg*wo Aluminum Polished High Strength
o &, &,
ptla’)cée% Replaces (8. Replaces @0).
pel
~ - - /
= ;
a2 = ./ - )
5 e . 2 ~ @ e
» L]

7OV A7YRTL—M (AU X5)
Front Lower Suspention Plate (Gun Metal)
No.IFW127 %1785

@ 5,

Replaces 9.

SPUYOFZHARATL—b2° (I=ILR)
SP Rear Lower Suspension Plate 2°(Gold)
No.IFW131 %1575

@ &%,

Repla?es @.

1=ty 5=+ 7 b (L=113/ST-R)
Universal Center Shaft (L=113/ST-R)
No.IFW160 %2100

@D &3,
Replaces @).

1=ty y-Y+ 7 (L=103/ST-R)
Universal Center Shaft (L=103/ST-R)
No.IFW161 %2100

@) &5,

Repla?es &.

FWEHyINP=L(L/R Ty aft)
Aluminum Knuckle Arm (L/R With Bush)
No.IFW332 %9975
7v¥a(FWI+y I F7—Lk/4pcs)
Bush (For Aluminum Knuckle Arm/4pcs)
No.IFW332-01 %525

(R=3:H
Replaces §7).

rng

wA=ILFy b (4EAD)

Nylon Wheel Nut (4pcs)
No.IFW336BL (7 JL—/ Blue) %1260
No.IFW336GM (17X4")y4Gun Vetalic) % 1260
No.IFW336R (L v K/ Red) %1260
FAOVEEE—HETETETHRHICC, BiERRL
One-piece wheel nuts with nylon coated threads
hold strong and prevent nuts coming loose.

@ &%,
Replaces (7).

3PCHDZIZVZYF¥a—
3PC HD Aluminum Clutch Shoe
No.IFW339 %1680

&R,

Replaces ({09).

SPFYIX\—ER kY

SP Shock Piston

&2AD

2 each
EwvJiR7F>Ic—(1S105) A
For Big Bore Shock (IS105)

FYIK—EZ b (¢ 1.2x87)
Shock Piston (¢ 1.2x8 Hole)
No.IFW405-128 %630
FYIR—EZR MY (¢ 1.3x87K)
Shock Piston (¢ 1.3x8 Hole)
No.IFW405-138 %630
FYIR—EZR MY (¢ 1.4x87R)
Shock Piston (¢ 1.4x8 Hole)
No.IFW405-148 %630

EyIR7Y V=t y b (M4 Z/ST-RR7AY M)
Big Boa Shock Set (M Size/ST-RR For Front)
No.1S105 %6510
%No.IF346-04HD\HE,
*No.IF346-04 need this item.

EyITIIR—ZATIVT M
Big Shock Spring

&2AD /2each €44 VIt~R ] For Big Shock
EvT5UIR=27) 7 (748 Flh=[8-14]L=84)
Big Shock Spring (Light Blue/8-1.4/L=84)
No.1S106-814 %1155
EvT51=27Y 2% (7)—[8-1.6/L=84)
Big Shock Spring (Blue/8-1.6/L=84)
No.1S106-816 %1155

Eyd5 V=272 (41 ¥[85-14/L=84)
Big Shock Spring (Orange/8.5-1.4/L=84)
No.1S106-8514 %1155

Ey Iy 18=27") 07 (7")=29-14/L=84)
Big Shock Spring (Green/9-1.4/L=84)
No.1S106-914 %1155
Eyg5oI=27Y 27 (51 85 =2[9-16/L=84)
Big Shock Spring (Light Green/9-1.6/L=84)
N0.1S106-916 %1155
Eyy4v18=27"2% (4 10-/95-1.4/L=84)
Big Shock Spring (Yellow/9.5-1.4/L=84)
No.1S106-9514 %1155
Eyi91K=27Y 25 (1K=71/10-1.6/L=84)

e ©

Y=ILRR7Y > (6x10x3) 2A
Shield Bearing (6x10x3) 2pcs
No.BRG022 %1050

0 &3,

Big Shock Spring (Purple/10-1.6/L=84) Replaces @§).

No.1S106-1016 %1155
EyI5y=27Y 27 (K74 /11-1.6/L=84)
Big Shock Spring (White/11-1.6/L=84)
No.IS106-1116 %1155

TA—LAYAVE=5—-9)—F—
*Motor Cleaning Spray
No.ORI41702 %893

Y vDFENEE LVICRE

Cleaner spray of car

HEANFYT (M) EEANFVT(L)

(274 (=274

Fluorescent Strap (M) Fluorescent Strap (L)
- Pink

Pink in

No.1701KP %263 No.1702KP %336
HEANS YT (M) EEANSVT(L)
14I0— 14I0—
Fluorescent Strap (M) Fluorescent Strap (L)
Yellow Yellow
No.1701KY %263 No.1702KY %336

41



/ OPTIONAL PARTS

% FOR JAPANESE MARKET ONLY.
KIFES (H32) TY

5o <

\ .

M7 Ly — AC/DC C-50W \5YAFv=Ir=8F 1 AF4=Yv- H—FEX—%— MINI 73 R
Fuel Filter AC/DC C-50W Balance Charger & Discharger  Thermo Meter TNOO6 PLUS
No.1876 %1050 No.36200 %9870 N0.36207P %2940
BEOIZZY vy R7Ib FEIEMELT Y 5 VREERT

Shuts out dirt from fuel Noncontact digital thermometer

YILFRI—=F—Kv I X 2.0
Multi Starter BOX 2.0
N0.36209 %8190

AR=97=25=20 (#Y)#>22001)
Spark Booster 2.0 (ORION 2200)
N0.36216S %2730

A= T—=25— 2.0
Spark Booster 2.0
N0.36215 %1890

T—RY—Fv—Iv—20
Booster Charger 2.0
No.36217 %1995

SPFA47ITyIY—v—
SP Knife Edge Reamer
No.36219 %1890

T DNFIF ICRIB

Best tool for holing bodies.

No0.36219P %2100

T DN ICRIB
Best tool for holing bodies.

No0.36228BK %1680

SPHATIYIV—I—TFR AVFFVARIVR O=947(F59)) XVFFVARIVE O-9147(LyK)
SP Knife Edge Reamer Plus Maintenance Stand Type Low (Black) Maintenance Stand Type Low (Red)

No0.36228R %1680

AR A

Power Zone

No.72301 % 18690
AC/DCO 1w I Fv—Iv—
AC/DC QUICK CHARGER

KRF 27V LA RYARFA4Hy 5= A= KRF RFYLA RYDRTF Ay 59— H=7
KRF Stainless Polycarbonate KRF Stainless Polycarbonate

Body Scissor Straight Body Scissor Curve
N0.36261 %525 N0.36262 %525

F7IARAINT—5—
Flywheel Puller
N0.80162 %2625

T7I3ARAIBA LY=L
Flywheel Remove Tool

Ew hRy 2 ZDX
Pit Box DX
N0.80460 % 16800

V—=ILiRy IR

Tool Box
No0.80462 %1890
K=Yy 7 AL
Parts Box L
No.80463 %1890
Ev hRy IR K=Yy I ZM BigK EYh¥yh MJA4X BigKEYRYYbLYA4X 754 RA=ILLVF
Pit Box Parts Box M Big K Pit Mat M Size Big K Pit Mat L Size Flywheel Wrench
N0.80461 %7140 N0.80464 %578 No.80821 %1890 No0.80822 %3990 No.80951B %1260
TERMICRE N=YRy 7 RS 44X 400x600mm, 3mmE -1 X 600x1000mm, 4mmE 735 kA —JLOBS LA
Good for storing tools Parts Box S Size 400x600mm, 3mm thickness Size 600x1000mm, 4mm thickness Wrench Set.
T 2 ] 420x240x330mm st Aakid
Size / 420x240x330mm IXS—Yiky 7 2SS (3fEA)
Parts Box SS (3pcs)
N0.80466 %420
—
.

KYOSHO £+ Y >¥/)X\vy2S KYOSHO £+ Y>¥/)X\yIM KYOSHO v+ > J/IXy L
KYOSHO Carry Bag S KYOSHO Carry Bag M KYOSHO Carry Bag L
No.87613 %5250 No.87614 %7350 No.87615 %8400

R F 1 —7 (2.4x6x1000mm)
Fuel Tube (2.4x6x1000mm)
No0.92213 %735

@ &=,

Replaces (2.

SPY75=7Ly ¥ =F 17 (2.4x6x500mm)
SP Muffler Pressure Tube (2.4x6x500mm)
N0.92214 %683
Y75—7FLyyv—R

For Muffler Pressure

&3,

Replaces (2).

42



A7 3>IX—Y OPTIONAL PARTS

% FOR JAPANESE MARKET ONLY.

* I3 ESM (BR) T
FEFHRIT—E¥210(BR) T,

L

E

NI F—ART—
Muffler Stay
N0.92511 %630

&R,
Replaces (8.

MY T 5—I314 Y NIC T  KYOSHORRY vILYIL—(14g) KYOSHORAY ¥ )74 ¥—(220ml)

Heat-resistant Muffler Joining Pipe KYOSHO Special Glue (14g) KYOSHO Special Primer (220ml)

No0.96154 %735

BRI EEH
Instant Glue

N0.92515 %1050

@) &3 H,
Replaces &).

No0.96155 %2100

BRI AR A ORELIRER
Sliffening accelerant of instant Glue

ZIZ5F—7(40x2500mm)
Aluminum Tape (40x2500mm)
No0.96165B %473

—

I7—=9Y)—F—A41)L (100cc)

Air Cleaner Oil (100cc)
N0.96169 %840

7 2—JLiR> 7 (500cc)

Ov7%4 bk (FiEE) 10cc
Loctite (Medium Strength)10cc Fuel Bottle (500cc)

N0.96178 %1260 No0.96423 %1050

Ov7%4k (F#E) 10cc  #mRy7
Loctite (Strong Strength)10cc aid for fueling
No0.96179 %1260

XY DEHHIE
Screw cement.

SPUZvFARIL
SP Clutch Bell

SP5 v FAIL(13T)
SP Clutch Bell (13T)
N0.97035-13 %2310
SPZ 5y FAIL (14T)
SP Clutch Bell (14T)
N0.97035-14 %2310
SP 5w FAIL(15T)
SP Clutch Bell (15T)
No0.97035-15 %2310

@ &4,
Replaces ().

43



7'-1' }l/ OI L % FOR JAPANESE MARKET ONLY.

SIL
0100

A E2
EUM\EINES

> Y7 JL#100 (40cc)
Silicone Qil #100 (40cc)

SIL
0150

1) VA JL#150 (40cc)
Silicone Oil #150 (40cc)

SIL
0200

21 QA )L#200 (40cc)
Silicone Oil #200 (40cc)

SIL
0250

2V VA A )L#250 (40cc)
Silicone Oil #250 (40cc)

SIL
0300

Y AV A )L#300 (40cc)
Silicone Oil #300 (40cc)

SIL
0350

1) VA JL#350 (40cc)
Silicone Oil #350 (40cc)

SIL
0400

1) O JL#400 (40cc)
Silicone Oil #400 (40cc)

SIL
0450

Y AV A4 )L#450 (40cc)
Silicone Oil #450 (40cc)

SIL
0500

Y AV A )L#500 (40cc)
Silicone Oil #500 (40cc)

SIL
0550

1) VA JL#550 (40cc)
Silicone Oil #550 (40cc)

SIL
0600

1) V7 JL#600 (40cc)
Silicone Oil #600 (40cc)

SIL
0650

Y AV A )L#650 (40cc)
Silicone Oil #650 (40cc)

KA
Description

5 IN—F3
for shocks.

(#i)

£630

IN—V% kN IACE kN
Part Names Description |(%3A) Part Names Description |(f;A)

SIL | ¥ 3> JL#700 (40cc) SIL | ¥V 37 JL#7000 (40cc)

0700 Silicone QOil #700 (40cc) 7000| Silicone Oil #7000 (40cc)

SIL | &Y 3> )L#800 (40cc) | | 5> I\—F £630 SIL | &Y a7 )L#10000 (40cc)

0800| Silicone Qil #800 (40cc) for shocks. 10000| Silicone Qil #10000 (40cc)

SIL | Y 3> 7 )L#900 (40cc) SIL | ¥V Y74 )L#20000 (40cc)

0900/ Silicone QOil #900 (40cc) 20000 Silicone Qil #20000 (40cc)

SIL | ') 3> 7 )L#1000 (40cc) SIL | ¥V YA IL#30000 (40cc)

1000| Silicone Oil #1000 (40cc) 30000 Silicone Qil #30000 (40cc)

SIL | ¥ 3> 7 )L#1100 (40cc) SIL | ¥V OV )L#40000 (40cc)| | =7 F 2630
1100/ Silicone Oil #1100 (40cc) 40000| Silicone Oil #40000 (40cc)| | for diffs.

SIL | ¥ 3> 7 )L#1200 (40cc) SIL | &Y 3> JL#50000 (40cc)

1200| Silicone QOil #1200 (40cc) 50000| Silicone Oil #50000 (40cc)

SIL | ') 374 )L#1300 (40cc) SIL | &Y a4 )L#60000 (40cc)

1300 Silicone Oil #1300 (40cc) 60000| Silicone Oil #60000 (40cc)

SIL | YU a>A4 JL#2000 (40cc) | | 7 F £630 SIL | &) 34 )L#80000 (40cc)
2000/ Silicone QOil #2000 (40cc) | | for diffs. 80000| Silicone Qil #80000 (40cc)

SIL | ') 3> 7 )L#3000 (40cc) SIL | ') 2¥74)L#100000 (40cc)
3000| Silicone Qil #3000 (40cc) 100000| Silicone Qil #100000 (40cc)

SIL | ¥V 3v7 A )L#4000 (40cc) SIL | &Y 374 JL#300000 (40cc)
4000| Silicone Oil #4000 (40cc) 300000 Silicone Oil #300000 (40cc)| | =7 21365
SIL | ¥V 327 )L#5000 (40cc) SIL | ¥V VA4 JL#500000 (40cc) | | for diffs.

5000| Silicone Oil #5000 (40cc) 500000| Silicone Qil #500000 (40cc)

SIL | ¥V 327 )L#6000 (40cc)

6000 | Silicone Qil #6000 (40cc)

44




EXFybh-U>T-Tvv— (1)

Screw, Nut, Ring, Washer (1)

% FOR JAPANESE MARKET ONLY.

%3 M&Aﬁé{ﬁ BE ‘ B A&A*Eﬁ BE ‘ EE A#&J*Em
L Parts Names Quantity{#tiA) No. Parts Names Quantity{#tiA) No. Parts Names Quantity{#tiA)
@ C_U‘_/f @I TIWETZYIFAAYFY A (]lmmmmmm REUAYIRER
C-Ring Aluminium Flanged Nylon Nut Button Hex Screw
11| G hing(riopes) 10905] 210 [IHOGNE| e oy | 952 | 315 | | 1512005| B Sromionninnd0pes) 10953 420
(@5 cFing OGNS kg o G | 955 | 315 | | 1-310008| B O ey [1opes| 15
12015 | E ing(E 1 110960 10pcs) 158 | [IMOGTR i) Frgegor i i | 955 | 315 | [1-510008 | B ) [10Pes| 315
2020 | £ ing(E2 010p6) 10pcs| 158 | 1O gy Fares i i 4755 | 15| 113010 B onope) [199c3] 319
15025 | RinalEasopes) ropes| 150 || (Jmmmmmm e FS19012H] Bt ScrontHaxnax aropos) 1095|315
1E030 | £ Eronopes) 10p0s) 198 | | 1502008 | i Crcbip xatopon |19 210| | FS19015| B Serem(touhiae1rianes) |10P5S] 315
12040 | ina(Ee 010500 10p0s) 198 | 1502906 | i Cerouuiz xoopon |19 210| | FS100184| B Srem(onhiactgancs) [10PCS| 315
12050 | E ing(Es 010p6) 10pcs| 158 | | 1-502608 | 5 reip exairopen|10%65| 210 1515025 Buron crembrmeinzatpes) | P55 | 319
E080 | ing(Es 010p6) 109cs| 158 | | 502612 | 5 rmmiz i zntpeny. 1005|210 | 1514000 B Seronménairopee) [199°5] 315
1E070 | E ina(er oipes) opos | 158 | [ -s00008 | C e e [10pes{ 210 | 15140104 B Serawxsonope) [199°5] 315
12100 | £ 0 0pe) opos | 198 | 1509008 i Sormmanmiopes.  [10005] 210|101 e et afapes | P3| 315
B W 1800010 |5 emaonopes.|10Pes| 210 | | rstanten] g ataes) | 5708|315
N2016 | Lo 6ri0pes) topes| 210 | -s03012 | e e [oves| 210 | | 1514020 B Seremsmemarcopes) | P55 | 319
FN2620 | N6 0r0pes) 10p05) 210| | 1506016 | B Crcbionionopen |18 210 | |15140224| v soemashaicamrapes) | 5P | 319
N2024 | Lot ariopes) 10pcs| 210 | 500018 | Germmpianrancpon. |'0ves| 20| | (I e S
N4022 | s 5y 10pcs) 10pcs] 210| | 1509025 | i CeremMonsaopen |10 210 | |0 G eaes | 87 | 529
IS 1500030 |5 S emonopes |10Pes| 210 | st e oatpc) | 90 | 525
NESSON | i o yion (opesy | 575 210 | (1500008 i G ianopeny |10 210 | || o) | 87 | 525
NSOSIN | oo nyiom spo) | 5Pes | 210 | soa0m0 | g open10pes| 210 | st o) | 800 | 525
NSOAON | s Nyl (spos) | 5765 | 210 | 804015 | g open[10mes| 210 | [t e merpons) | 800 | 525
0SSN | e on (e | 5965 | 210 | [ 150020 | e ey [100es] 210 || B g 575 | 35
H  Fminiom nyion au (PO 510 et Tapping Sevew o e
LS Lo (it | 5795 | 315 | [ FS020TP | 15 5 Seromiponiriope) |10905] 210| | 1522610 | Gt e omropes |59 | 210
BN o o (lemmumPaa| 5765 | 315 | 1o | T G opes)|1opes| 210 | | stz | S epey | s | 210
SIS | Lty o mmSiares | 5755 | 315 | [ 5020P | 15 g e e o [10vcs] 210| | 1529008 | Gt S cmnelopeg) | 5PCs | 210
RIS i o (s | 5005|315 | | vomoueTe | 1 anones) [1opes| 210 | | vsaaoto| GOSN [sves | 210
AL Lo o e | 5795 | 315 | 1m0 | T oapes|1opes|210| | stz | ST SR [sves | 210
GRS | e o St | 5795 | 318 | [ 500re | 15 5 gy [1090s] 210| | 1529015 | G G cuigipen | 5P| 210
B Feseana ISOUSTP| 15 g SoromiMmeisriopee) | |10005| 210| | 1529018 | G0 S e |spes | 210
1-N3037F zuf(bggi?;géz; (?;)élg)]\) 10pcs| 210 1-503018TP igg;; géﬁ,{f;ﬁﬁgéﬁ 10pcs| 210 1-823020 i;éiéﬁ%i;égéz)\) 5pes | 210
1-N4045F ;Luf(mfjg;ggéig (;/;)‘()LS)N 10pcs| 210|  |1-s030207P ﬁ/é;; Siié%i’;%%;g) 10pcs| 210| | 1-523022 éza‘;grzwx(,iﬂ'\gf;;ggig\) 5pcs | 210
OSSR | ot ) Fangon el Aedipes)| 95 | 315 [FSOHITP| 12 505 S amieriopesy  [10pcs| 210 | | szaomn | G CRlC T |sees 210
H  Fecanyonsin ISP 15 i Soromwzoriopee)  |10005| 10| | 1524010 | Sl S ocey [ spes | 210
SN | s 6 Prange o tpes| o705 | 210 | | (I 32 A 2 e e
NS i P o et 9005 | 420 | rsoaoo | g SRR 1opos| 0 | | -sannnee| £ oo awirramaectiey) | 5 | 420
R i P o st 9055 | 420 1000107 g opes[10pes| 420 | | sammner| & T ey | 95 | 420
S0TET| 1 o Tramumntocranopes) 10005 420 | | rsesanee| £ epes) | 5Pcs | 420
SU0IST| i Serom(Tamumidantfepes) | 9058 | 420 | s2s010F | € e aadapas) | 95 | 420

45




EX-Fyh-UVT-TvIv— (2)

Screw, Nut, Ring, Washer (2)

% FOR JAPANESE MARKET ONLY.

B A%iykim RE ‘ B A%iyrjiﬁﬁ aE ‘ B )\Wﬁﬁﬁ
: Parts Names Quantity{#tiA) No. Parts Names Quantity{#tiA) No. Parts Names Quantity{#tid)

Dmmmmm ::1 E;;d Screw 1-834015TP :lr—szaatlaexa(dMSt):;v?(ﬂﬁi\s)NOpcs) 10pcs| 210 m ;;Erini;jﬁsliIZTapping Screw
592008 | o nropes) |10 210 | [ oune| o nopes) 10905 210 | [rsamste| N vopes) |1095] 210
2 | o row(2 v 2r0pes) 10965 210 | [ 04sTe| o opes)[109e5] 210 | [ rsanore| 12 ttOritpos) |1095] 210
1-533006 ::t ﬁ;(dMS?::):Sv/vll\cA)g)G/mpcs) 10pcs| 210 Dmmmmm '?:l—tzn/|uirj'rt'nsFII:atX Head Screw 1-543008TP ]F—Ejlgt;\u:cixs(’(\:ﬂ:’vt?hﬁl;)?g/:)Opcs) 10pcs| 210
1599008 1o Soromndriopos|100e8| 210|100 | £ e 10pes| 420 | e e e iapes) [109c5] 210
3010 | o Cerewiaatnones) |109e5 210 | 13T tpe 1095 420 | [ rsamste| ol it sritpos) |109°5] 210
1-833012 ::jl—z E\\exa(dMS:i;;vzv(/l\llg)f‘l\)Z/10pcs) 10pcs| 210 1-8330127 :a?Hf:;(S'\:r‘z;(]'l'izrfifmi\zisg/ié))cs) 10pcs| 420 (D ge;{'s\(l::r;v
59014 | P oo SeremMatanopes) |10%es| 210|101 | £ s | 8oes 420 | | vssoma | S0l e ey [10ees| 210
9016 | 1o oa SerewMaiBropes) |100es| 210|130 | £ e Boes 0| | 15008 | G0l e L ey [109cs] 210
SI018 | it oeq SeramiMatbriopes) |00 210 | |1t | s 60| | 505 | S0t S LN e [1oves] 210
3030 | ewiaxatnoes) |10es| 210 | [rsanrsT| g | s | 600 | | vssa00s | S0l e oy [10ves] 210
1594008 | 1 Cerowiasoropes |10 210 | [rsanant| e e | s 830 || 1010 | ot e g [100es] 210
594010 P oo Serowaxtonopes) |10ves| 20| | P ZEECEER IR e 02| S S onMptoAOpey |00 210
9012 | P ot cerewiaaznones) |10705] 210 | [rsamont| e | o0cs | 525 || rssaots | e spcs | 210
901 | P et cerewiMaiBnones) |100e5| 210 | st e | o9cs | 525 | |0 | G0l e ey | svcs | 289
S0 | ot Serewiabones) |109e5] 210 | [t oo | | 525 | | ssanas | S0l en ey | swes |1
1594020 | P o Serommarbropes) |100es| 210| st e oo | 80es 525 | | vss00s | G0l ey [100cs] 210

PFIAVIIER HIERM3X15) (NI R/FTV/8A) Yy hEZ(M4x8/10A)

Dmmm Flat Head Hex Screw 1-833015HT Flat Head Screw(Hex/Titanium/M3x15/8pcs) 8pcs | 525 1-854008 Set Screw(M4x8/10pcs) 10pcs| 210
005 it i coremieopas 1095|315 | |1smret| e | ePcs 33| | vssuore | o/ SC RO [1opes| 200
FSE008H| 7 o iopas 1095|315 | | 1ssT e g | SPcs 623 | | vssuomn | o/ SC N e [sees s
000 Pt L comiopas) [ 10958 215 | |13t 2 s | SP0s | 788 | | 1sss00s | spcs | 269
FSSHOI0M| i oo Serewtenaronoe [ 10958 315 | |3 e | e | 735 | | 855040 | oo 60 e e spcs | 315

HIERM3X15) (NI Z/10A) FIVYSHIIEVTER Ty —

1-833015H Flat Head Screw(Hex/M3x15/10pcs) 10pcs| 315 m Titanium Flat Head Self-Tapping Screw @ Washer

FSE0T0H| Pt ond SromHhBope 1095|315 | ST £ gt [109es| 420 | | onena | S e [10pes| 210
FS006H| 7t i Sevemiopas 1095|420 | ST ot [109es| 420 | | s | gy [10pes| 210
FSMII0M| i Lt Serntenaronpes) 10955 420 | |1SS0RIPT ez 10Pes| 420 | | roosns| e [109cs| 210
FSMITZH| i oo SerenHenant2opes) 10905 420 | | SS0STFT i | €0 [ 420 | | 0000 | Qo [109es| 420
ST Pt ond Sromtitsope) 1095|420 | [vsoatsTT 1 g | #Pcs 820 | | rwonans | o aaopesy _[10pes| 420
MO0 Pt i SovewHexiaaepns) | P28 | 420 | [T 1 gt | 4Pcs | 620 | | rwotane| S aopesy _[10pes| 210
M| it o Screnenicbapas)| 5P| 420 | [ ISHOSTPT 1 et s | 4oes 30| | rwsorans | sy [109es| 210
FSMIZSH| it nd Scentenmiossiapas | | 420| | (D 2072 o IO | o 0 ey | 902 | 210

m zzz:ai\g;;ﬁazpping Screw 1-842008 ;;jri;;(g\fez\/;((zl?/{;x%ﬁépcs) 10pcs| 210 T-W701110 VUV;;;(I/I%Z‘;;]ﬂOX/]Sp(():/S?]\) 5pes | 210

1-832606TP :ll'—szzﬁ;fj’vsl%rgjv?l\g.%g%Opcs) 10pcs| 210 1-542010 z{_;jrliié(;\fez\/;((}\ﬂ%a]1gi‘l\g)pcs) 10pes| 210 @ g;:g‘/v'i;;ﬁv_

TPHSEZ(M2.6x12/10A) FREZ(M2.6x25/10A)

1-832612TP | 1p Fiat Head Screw(M2.6x12/10pcs) |10PCS| 210 | | 1-842625 | o\ g Screw(M2.6x25/10pcs) | 10PCS| 210

VSEOTP | 10 e Svon(ives10pos) 10965 210 | 42030 | 2o R ey 100 210

1-833008TP ig?:ljtliéézﬂ gc):(rse{/v](i\)/IJSKZSMOpcs) 10pcs| 210 1-543006 g;jié@feﬁ(%;x%ﬁ)opcs) 10pcs| 210

VSHOUT | 16 i et Sevemuaoropes [10pes| 210 | | sz | 200 I 0 ey [10pes] 210

VSSOEIP| 15 it g S Z10pcs)|109°5] 210

VSSOSTP| 15 it g Sorew(b¥10pcs)|109°5] 210

1-8330187P ?I'—E:astla;g\ﬂsiﬁv?(/l\ﬂ]gj\ghOpcs) 10pcs| 210

46




RFEFHRL HERRGTR23F6R1AREDEDTY, "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

il o o &N o
REANTIN—) AT VIN—Y DA E
KINSOBAAESBERERNICRSETWEEERY
O mZE IO UIED KU TUE ST ETHEART /N =Y P AT aV/I\—YZ B AL,
TEBDICETENTELT,
O/—VIBETEEBALTWEEINBERTHRWEEE A VY-V D
BEEIX TREAISBERT CEBATIIENTEED,
GREEBBROBERAKIC L BBERFFER20E3831HE S > THRTIBETWEWTHD
FTDTFHTTELLEIN)
OHRD WAL TRERAE (Fd) &IFRICREFHHDPVHETT,
XBXIWHEICE D REFRRDEBDETOTTROENEHEFICTTERELLEEW,

XBEITFEARITE - LHRREICIIEFESEXLOERAICED, Bn2BENTIVWEITOT
BEDUHTTELEE N,

1.FFRBBEETHRDHLIIES W,

TR BIELDOEED COBMEBBEVRDWEWBIEICTRIELEE W SHLED/—YDEBELHNIE
BMEA TE R, ZOBRICHHI/BURR B EZ R IFEICBDEBAN AL —XICIED T,

7

BETSHEED/N—YHEcERTINESIBETE. RBOTA Y S+ V=V EXE AT NIEZDHE TELTEET,
TAYSAVI—YVEEEE CHFLD/N—YDRBEVPHESEBEEREICTIEXUTIEIVEEREZERREEE I WLWW e IThISEE T,
REKROCEEN BEICBEITLET,
K—ERER > TWEWREBZEVWET,
A: IUESAETRER/N—YD B BETHELN—YEIXL  C: TEXHSHI3~4 HTHEROD
mBELBEEERT S, RETEXILS, 4 ZHED. BEICEBEITLET,
\

AVSIY

IN—YVERE

BRIEIEZ D y
ATYh—h ( Eﬁ
BEITY,

2.8BICTITHBWESIIE r02-o05 5 cRE, SEBEEFSTEATEET,

BIEICITIRWNEEIE RER—LR—IANDOREAY T2y THEERUAH WD BEEXTRHRUAHWIELESICHRDET,

p
D19 —%y FTREICBELAD http://kyoshoshop-online.com

KYOSHOR—LR—IADA VTV I AMSREA
VIArayT s )y LTWeR<M BEQR
d—RZ#FEF THRARATWCELE
BEEYAMTIEATELIMNESTHEZAND
SZATHALIZE W,

AVIA02avT (VT —RYN) TERLAADIGE
(321 (BT L Yy hM— R AREIIAW) o5&
VCWeEFEITOTTHABLIEZ L,

XEXRFHEUCEAUVX LTI TRD, EXERERICEAVGELLEE W, )

ONLINE SHOF

.

( = - =

@BETHBEISENTS
KRR ZEHCA. CHELEDN—YRE BRAZEARNDS A TR EXNERAEFEBSICEEELEZW,
axsmEzes 046-229-1541

Rt - A~&R (FFEE%ZR<) 13:00~17:00
BRI BEXI REIESICRD £,

REKRIA S
T243-0034 #R/IREATHF153

OHHVWAEBRI—Y—HHEXT
EfE 046-229-4115 ={1H5HE : A~&E (fiKEA%ZR<) 13:00~19:00



The service mentioned below is available only for Japanese market.

{30, BIEETRBLAOBHVA LS E

HZTHD, BIELTATEFELWHABVWERESZIVWE LIS, THBAW LW
ﬁJijJ“ittat\ REF1—H—HBREABEWGELLESI W,

ﬁ-ﬁl F—HERAEANBEVWEEDORIE. BEFWEIH, TROEHEWS TR
ICHRBEIFZ CEEADDZ, 77V I AXRIFEETEED SEE W,

RENDOSHWEEE - "R — —HRE,

REICBEWEEDRIE. "TRE1—Y—HBRE ICEELEI W,
EFVEE DRI, aro:?m: LA /BURGRRREZ CRAED S 2. i /BUkGBEEDOR—IH, TEES, Hm
(F—No)ZFWBERE, BEREAWICEMSELLEEN,

zzcosmnatir: 040-229-41 15 =scosmuatiBr~em@nsa%R)13:00~19:00,

raxcosmaei: 046-229-1501 Jeitiilion s snmansig

HEcosMVatl : T243-0034 #R)IIE BEA™ 7153 REAKASHE I—Y—HHKRESE

-------------------------------------------------------------------------------------------- BEU R U oo

HEWS AR

BEWE TR FAXEX R BB TEED LSV BETERF RETRIADSAEZERBSIETREXT,
HxEDBEIF BEVWGERABEOIE—ZRE LTSV,

[ = No.31683T1  |&&% | 47 7—/ NEO ST RACE SPEC )
5% WEFE |TEBAL
SHASE - - |gpa(*® % A H
TfER | X HA mmE . S
70 CRAD 1.5,
UAF
— R/CIE 1 F
—r\gn—‘ﬂ F________
e &e
CHED ==
Bk B ( ) FAX ( )
FHOBER |
ks | o ( ) FAX ( )
| B~ SR (RERER)13:00~19.00 CBESE A BREE : g | RINo.smeAm y
N
BEIWE T SEAR @/ mESHHEo— MO BRES (F—No) BBV HE, BENEEHICTEALE L,
\_ J

MREKABHL TR, BEROBABROREFICHZANTEDET ., BRELD D, EXRVOEHVWEEZREL TAD L LBEFROBABRICOEEL TR (1)~Q)DIHFAZRESBUITE=FICIRM
UIcDRRI 2L 5B ERBBDE A, ()BEROFHOEEERITIIBE, QFERICEDEMTAERER I EE. QY —EADREDIHHHDOERFEICHTY 2158,

® RERINEE  T243-0034 ##2)I|REABMT153
KVDSHE Ri— LK —3 @1 — BT EEBE 046-220-4115
THE FINEST RADIO CONTROL MODELS www.kyosho.com }'Sﬁ:ﬁ \,\’é‘@_’ Lj . ﬁ EE“’@E(*R@ E 75: [3% < )1 3:00~19 :00

852911051 PRINTED IN CHINA




	P001 NEO ST RS MM 5out.ai
	P002 NEO ST RS MM 5out.ai
	P003 NEO ST RS MM 5out.ai
	P004 NEO ST RS MM 5out.ai
	P005 NEO ST RS MM 5out.ai
	P006 NEO ST RS MM 5out.ai
	P007 NEO ST RS MM 5out.ai
	P008 NEO ST RS MM 5out.ai
	P009 NEO ST RS MM 5out.ai
	P010 NEO ST RS MM 5out.ai
	P011 NEO ST RS MM 5out.ai
	P012 NEO ST RS MM 5out.ai
	P013 NEO ST RS MM 5out.ai
	P014 NEO ST RS MM 5out.ai
	P015 NEO ST RS MM 5out.ai
	P016 NEO ST RS MM 5out.ai
	P017 NEO ST RS MM 5out.ai
	P018 NEO ST RS MM 5out.ai
	P019 NEO ST RS MM 5out.ai
	P020 NEO ST RS MM 5out.ai
	P021 NEO ST RS MM 5out.ai
	P022 NEO ST RS MM 5out.ai
	P023 NEO ST RS MM 5out.ai
	P024 NEO ST RS MM 5out.ai
	P025 NEO ST RS MM 5out.ai
	P026 NEO ST RS MM 5out.ai
	P027 NEO ST RS MM 5out.ai
	P028 NEO ST RS MM 5out.ai
	P029 NEO ST RS MM 5out.ai
	P030 NEO ST RS MM 5out.ai
	P031 NEO ST RS MM 5out.ai
	P032 NEO ST RS MM 5out.ai
	P033 NEO ST RS MM EX 5out.ai
	P034 NEO ST RS MM EX 5out.ai
	P035 NEO ST RS MM EX 5out.ai
	P036 NEO ST RS MM EX 5out.ai
	P037 NEO ST RS MM EX 5out.ai
	P038 NEO ST RS MM EX 5out.ai
	P039 NEO ST RS MM SP1 5out.ai
	P040 NEO ST RS MM SP2 5out.ai
	P041 NEO ST RS MM OP1out.ai
	P042 NEO ST RS MM OP2out.ai
	P043 NEO ST RS MM OP3out.ai
	P044 NEO ST RS MM OIL 5out.ai
	P045 NEO ST RS MM Screwout.ai
	P046 NEO ST RS MM Screwout.ai
	P047 kouout.ai
	P048 FAXout.ai

